










































































































































































































































































































































































































































































































































































































P/O 
J8001 

�~� 
, 55 
, 

I I 
56 

, 57 

/ 

I I 
58 

, 59 

60 

" 61 , 

37 I 
38 

I I ,,39 
4111 

I I ,41 

42 

/ 43 

/ 44 

,24 I 
,25 
/ 

I I 
,26 

�~� 27 
/ 

I I 
"- 28 

/29 

30 

,31 

�~� 

8560/8561/8562 SERVICE 

:::, W8011 SHIELD 

SIGNAL GROUND 

T DATA 

T DATA' 

PSR I RP1011-3 
220 

+5V 

PSR' 

CTS 

CTS' 

CHAROET I RP1011-2 
220 

+5V 

CHARDET' 

DTR 

DTR' 

R DATA 

R DATA' 

:::, W8021 SHIELD I 
SIGNAL GROUND 

T DATA 

T DATA' 

RP201'-2 
PSR I 220 

+5V 

PSR' 

CTS 

CTS' 

RP2011-8 
CHARDET I 220 

+5V 

CHARDET' 

DTR 

DTR' 

R DATA 

R DATA' 

;:" 
W8i131 SHIELD I 

SIGNAL GROUND 

T DATA 

T DATA' 

PSR I RP2Bl'-6 
220 

+5V 

PSR' 

CTS 

CTS' 

CHARDET I RP2011-5 
220 

+5V 

CHARDET' 

DTR 

DTR' 

R DATA 

R DATA' 

�~� STATIC SENSITIVE DEVICES 
\Z)I SEE MA I NTENANCE SECTI ON 

J8011 HSI-0 

r:' 
P/O 

7/ J811J11Jl 

�3�~� r;;-
12 "- �~�1�6� 

/ 

I 
6 

18 I 
5/ ,17 

25 �~�1�8� 
/ 

I 
8 

9" I 
20 ,19 

13/ �~�2�0� 
2 /21 

II /22 

�~� 

J8I!J21 HSI-l 

r:' 
7 

3 ,'" 
12/ 2 

I 
6 

/3 

/4 

18 " 5 

5/ 

25/ 

I 
8 

9" 

20/ 6 

13 

2 

11 

L---1 

J8031 HSI-2 8 

I' /9 

7 ,10 

3/ 11 

12 12 
/ 

I 
6 

8/ 

5/ 

25 

"-

I 
13 

6 ,71 

9/ 72 

20/ 7 

13 14 

2' 23 

11 36 

L-.J 53 

70 

C;y-

JB041 HSI-3 

;:" 
WB041 SHIELD -:' 

SIGNAL GROUND 7 "-

T DATA �3�~� 
T DATA' �1�2�~� 

I I RP2011-B I 220 PSR 6 
+5V 

PSR' �1�8�~� 
CTS �5�~� 
CTS' 25/ 

I CHARDET I RP2011-7 I 220 8 
+5V 

CHARDET' �9�~� 
DTR 20/ 

OTR' 13 

R DATA 2 

R DATA' 11 "-

I I 
�~� 

J8051 

;:" 
1,18051 SHIELD -:' 

A SIGNAL GROUND 7 "-

R DATA 2/ 

LP-I 

T DATA 3/ 

RTS 4 "-

CTS 5 "-

DTR 20 

I 
RP3011-7 I I 220 DSR 6/ +5V 

I 
"-

RP3011-6 I 220 CHARnEl 8 
+5V 

TelK 15 

1 RCLK 17 

I I 
�~� 

J8101 

:::, W8I11Jl SHIELD -:' 
SIGNAL GROUND 7 

R DATA 2, 

(5 
0 
C/I 
-I » 
Z 
C 

LP-2 » 
::D 
C 
"'D 
0 
::D 
-I 
C/I 

T DATA 3 

RTS 4 

CTS 5 

DTS 20 

I 
I RP3011-4 I 220 DSR 6 

+5V 

RP3011-5 I I 220 CHARDEr 8 
+5V 

15 "-TelK 

1 RCLK 17 

----1 

+5V 

COMPONENT NUMBER EXAMPLE 
COMPONENT NUMBER . 
Cf' A2.R1E 

ASSEMBLY T SCHEMATIC 
NUMBER C I RCU IT 

SUBASSEMBLY NUMBER 
NUMBER (I FUSED) 

CHASSIS-MOUNTED COMPONENTS HAVE NO ASSEMBLY 
NUMBER PREFI X- SEE END OF REPLACEABLE 
ELECTRICAL PARTS LIST 

PIa 1\40 10 CONNECTOR BOARD 

4759-81 STANDARD PORTS �~� 



JeBSI HSI-S 

~ 
W8081 SHIELD ~ 

P/O 
J8BBI /L 

SIGNAL GROUND 7 

r;- T DATA 3/ 

/33 T DATA' 12/ 

" 

I PSR I 
I 

RPZ01'-3 I 22B 6 
+5V 

PSR' 18 

34 CTS 5/ 

/35 CTS' 25 , 
uv- I CHARDET I RP201 1-4 I 22B 8 

+5V 

J8102 CHARDET' 9/ 

~/ DTR 2B/ 

f--::<" DTR' 13 

~/ R DATA 2" 

~< R DATA' 11 

I 
---.J 

J8091 

:::c W8BSI SHIELD r-:' 
HSI-7 

SIGNAL GROUND 7 

f--::</ T DATA 3/ 

~" T DATA' 12 

I PSR I " 

I 

RP301'-2 I 220 
6/ +5V 

PSR' 18/ 

8 CTS 5 

CTS' 25 ' P-< 

I CHARDET I 
I 

RP31!1"-3 I 
220 8/ +5V 

CHARDET' 9 

~ 
DTR 20 

DTR' 13 

~/ R DATA 2 

~~ R DATA' 11/ 

~" L....J 

~/ 
~/ 
~' 
-::<" 
~ 
~/ 
Jy-J 

8560/8561/8562 SERVICE 

P/D 
J8001 

r;;; 
~ 63 

I 
64 

65 

I 
66 

" 67 

,68 

~ 69 
/ 

45 

~ 46 

I 
47 

" 48 

I 
49 

,50 

~ 51 

/52 

uv-

I 
I 

I 
I 
I 

1<:1:\ STATIC SENSITIVE DEVICES 
'.::z::I SEE MA I NTENANCE SECTI ON 

4759-82 

~ 
W8061 SHIELD 

" SIGNAL GROUND 

T DATA 

T DATA' 

PSR I RP'B',-4 
220 

+5V 

PSR' 

CTS 

CTS' 

RPIBII-5 
CHARDET I 220 

+5V 

CHARDET' 

DTR 

DTR' 

R DATA 

R DATA' 

~ 
W8B71 SHIELD I 

SIGNAL GROUND 

T DATA 

T DATA' 

PSR I RP1011-6 
220 

+5V 

PSR' 

CTS 

CTS' 

CHAROET I RP111J11-7 
220 

+5V 

CHARDET' 

DTR 

OTR' 

R DATA 

R DATA' 

COMPONENT NUMBER EXAMPLE 
COMPONENT NUMBER , 

A23 A2 .R1E 
ASSEHBLY~ T SCHEMATIC 

NUMBER ~. CIRCUIT 
SUBASSEMBLY NUMBER 

NUMBER (I FUSED) 

CHASS I S-MOUNTED COMPONENTS HAVE NO ASSEMBLY 
NUMBER PREFIX- SEE END OF REPLACEABLE 
ELECTRICAL PARTS LIST 

P /0 M0 10 CONNECTOR BOARD 

OPT I ONAL HS I PORTS ~ 

JaBS1 HSI-4 

r-:' 
7" 

3/ 

12/ , 
I 

6 

18 " 

5/ 

25 

I 
8 

9" 

20/ 

13 

2' 

11 

L....J 

JaB71 HSI-5 

r-:' 
7 

3/ 

12 , 
I 

6 

18 

5/ 

25 , 
I 

8 

9 

20 

13 

2" 

11/ 

L....J 

(5 
C') 

o 
"tI 
~ 
(5 
Z » r 
:I: 
!!? 
"tI o 
:c 
~ 
(J) 



8560/8561/8562 Service 

A B 

1 

2 

3 

4 

5 EB 

6 

~ Iu~lili~l 

l~" __ ~ LJ l_J 
7 

8 
U'll1 U'IZI U'131 

9 

c o E 

U 'I (£1TTD 

IU~I 
I 

l __ -, 

YZI81 

U31'1 -~~I 
U3171 

~~61) 

fU4~~-l 

u'''1 u .... u .... 

rn!D 

1""-

~D 

U~81 fr.; 
L""_ 

Uirll 

Figure 21·6. A45 MSC Board. 

F G 

<£:4121) 

U4111 Iu~ 

TP(!jll ~ 

\Jin ~ 
U61'·1 ~j 

UirZI 

H 

U4131 

e]133 

J 

qJ-ID 
\.J ~'J 

U2141 U21S1 

K 

u 

COMPONENT NUMBER EXAMPLE 

Compone~t Number 

i A23 A2 R1234 ' 
A bl IT~SChematiC 
ssem y .-J , L ' Circuit 
Number Subassembly Number 

Number (if used) 

Chassis-mounted components halle no Assembly Number 
prefix-see end of Replaceable Electrical Parts list 

N\ Static Sensitive Devices 
\;!)I See Maintenance Section 

4759-50 



OOUT¢(H) - DOUTI5(H) 

DOUT5(H) Z I~ 

DOUT4(H) :; :1:4 

DOUT~H) 14 .1 eol IS DA~(~) 

01 I~ OIN!>(H) 

DOUTZ(H) 11 IZ eoz 12. DAZ(L.) 

OZ 10 DINZ(H) 

DOUT7(~)14 II 

OOUTb(H)11 IZ 

"JI 

1 u",ozo 
r-':..c...--; ee3e 

OOUTII(H) 2. ~ f>~ I DAl1(L..) 

OOUT¢(H)14 II 

o~ !> DIN11lH\ 

eo ... 4 DAI¢(L.) 

04 b 01 ""¢(H) 

ez. IZ. DAI(L.) 

Oz: 10 DINllH) 

131 15 DA¢(~) 

01 I~ Oli'l¢(H) 

UbOIO 
7 e.e:3e 

DOUTI5(H) Z.r-I-~--"-B;3--' I DAIS(L.) 

DOUTI4(H) 5 14 

DOUTIZ(H)l1 IZ 

03 ~ DIN i5(H) 

134 ..., DAI4 (~) 

0:3 b 01"'104 (H) 

51 15 DAI!l(L.) 

01 I~ 01 N 1:3(H) 

52. I2.DAIZ(L.) 

Oz. 10 DINIZ.(H) 

~ __ ~~~Y~T=E~(H~)~~---------------------------------+------------------------------------~~---------------------------------------r-----------, 
~ A¢(H)-AI5(H) 

~ ADRE'" (I...) 

"",(H) 15 

I,-A_S-,-(H-7\_--,I~'-i _[>_ 
A4(J.I) II 

A:3(H) Z. 

Al (H\ '" 
A¢(>l) e 

AODRREG,(L..) 

U5050 
74L.!>ZA4 
3 DOUT.'(H) 

5 DOUTb(H 

, DOUTS(H 

"J DOUT4(H) 

leDOUT~H\ 

Ib DOUTZ(H) 

14 DOUTI(H) 

12. DOUT¢(H 

AI5eH) 11 

AI4(H) 15 

I'-A_I=-!l(:-H);-_,I~,' _ [> _ 
AI2.(H) 

All (H) z. 
AIO(H) 4 

Aq(H) b 

Ae(H\ 8 

USOW 
74 1...5 Z44 

3 DOUTI5(H) 

5 DOUTI4(H) 

7 DOUTI3(H). 

"J DOUTIz.(H) 

IeDOUTII(H) 

11000UTI~H) 

14 DOUT"}(H) 

IZ.DOUTe(H) 

12. 
U5110D 
'4L~oa 

/D::..-=,5:,,(H:.;.) __ ..:3::..j 10 

IrD __ 4+(H..:.) ___ 4'-iz.D 

IrD:..;3...::(:-;H);-.-_',30 
IrD __ Z..,.:lH-;.~ __ -,e'-i4 0 

I.-D=' (,::-H~) __ ~I'::-I'D 
1rD¢,--"-,(,-,,fl),___...::18'1 eo 

II 
r-

U5010 
,4L.5:3,;3 

, Q z. DOUTZ, (H) 

2.Q 5 DOUTZO(Hj 

3Q b DOUTI"(1"l 

4'1 "DOUTIe(H) 

'Q 110 DOUTI1(H) 

eq I" DOUTlb(H) 

c..!..14 

Ale(H) l. I~ 

OOUTI7(H) 1"1 II 

OOUTlb(H) II 1l. 

I 
UbOeo 
883e 

64 p,--"I ______ 'NTe--:._T:..(L"'1\ 

04~ 
eo~1>_:_1 ____ -.-:e_5_'.,;(L.;.<.)'1 

O~ j-:~==-__ --, 
61 15 0,0..17(1...) 

O,~ 
6l. 12-

02.~ 

DAlb(L.\ 

,1 "J1 UbOSO 
88:38 

OOUT2.I(H) Z 0 53 I DAZI(L.~ 

O~ ?> 
54""4 DA=(L.\ DOUTW(H\ 5 14 

04~ 
DOUT'.,(") 1"1 I I 51 15 DAI"J(L.) 

DOUTIe(H) II :zz. 
Ol~ 
5Z IZ. DAle(L. ) 

ozE. 

!!...;J} 

__ -W-~-2.~~~)------------------------------------_+----------------------------------~r----13 
AI8(H\ 

B!;,(H\ ~ 
L-----------------------------------------~DA~"~(~H)~~ 

L-__________________________________________ OA~I_b~(~~)~ 

~Z.O~OD 
I~ '4L!>Oe 

I USOZO 
II ,"11...5:3,3 

/D_I_5.:..(H7) ___ 3:,-0'-...¢~,-Q.., Z DOUTI5(H 

vD=.,I-::4.;.(H7) __ -::4'-j2.D ZQ 5 DOUTI4(H 

VD=-I-=~.>C(H7-) ___ ''-l:30 :3Q b OOUTI~(H 
1/0:...1_2..:..(H.:..) __ -=8'-j4D 4Q" DOUTIZ(H 

vD=-I_I.:,.(H:.;.~ __ ;;:le'-l8D e.Q I" DOUTII(H\ 

IrD_I_O..:.(H.,.:\ ___ I7'-j'D 'Q Ib DOUTI\lI(II 

v0=.,"-:-:-(H~) __ -:14'-1bO ~ IS DOUT"(i.I), 

lro_e-,-,-(H.:..) ___ I~'-j5D 5Q 12. OOUTe(H) 

~ __ =DA=-~~E..:N~(L.=-~~------_4----------..:I~I----------------------~----------=I~l 

UI030C. 
~'4LS¢>¢ 
..!QJ } e U5030 

.---1 "'--, 74L..53':3 
DI""(>I) :3 I D 1'1 z. D,(H) 

DI"Ib(H\ 4 ZD ZQ r5~ __ -::Db~(,"::H)" 
01 '15(><) , :3D 3Q 1-"' ____ ...:D:..:5...,("'H)" 

01 "'4(H) e 40 "'Q f-" _____ 04--,-;(H...,)'J 

OIN;3(H) Ie eD eQ 1-'''J-c-__ ...:0::-,3,-:(H",)" 
DINl.lH\ 17,0 7Q I'" 0lo(H) 
OI'lI(H) 14 1c>0 bQf-I"::S----O-I-7(H--:)'J 

01 N(Il(H) 13 50 5Q f-IZ-__ -,--_D¢;...(,-H);,j 

II 

USOIO 
.. -1..,..--, ,41...:;:3,3 

0INI5(H) ~ 10 IQ z. DI5(H) 

DI'II"'(H) "I ZO ZQ 5 DI4(H) 

DI"'I:3("') , 3D :3Q b OI~(H) 

Oli'll2.(>I) e.qD .qq '" O't(H) 

01"111 (H) Ie eD eI:i I., 0'1 (H) 

01 '" 1¢ lH) 17 , 0 ,~ I-I"'":-____,D,--'-=(/).;.-(><,,:\,, 

DIN~(H) 14 bD Ic>Q f-I_S ___ O_"'_(::...H":'\,I 

Oli'le(H) I~ 50 SQ j-:1.:.Z-__ ...:0::ce:;.(::...H..:c)" 

II 

o¢(H')-O,(H) 
~C~D=~~H')~-~D~15~(~~'--------------------------------------L---------------------------------------------------------------------,-i------------------------~r_--------J 
~--T~:;Y.:..N..:.C~(><...:)----'----------------------------------------------------------------------------____________________ -, U4145e 

A'l\: DIAG,!:>(H\ ~ ~ "4L!l>IO U414SC. 

~v( DDATA(H) 4Gb Ir~ 'e"'L.~IO 
ODATA(L.) 

PiO A45 M • .s.C.. WARD 

55bO/B5bl!B5b2. 5E.RVICE 

COMPONENT NUMBER EXAMPLE 

Chlssis-mQuntedtomponentshal'enoAssemblyNumber 
prefix-seeendoiRepllceabieBedricalPlrlsuil. 

ICi\ Static Sensitive Dev~ces 
\:t:::I See MaintellanceSeclion 

NOTE: Tabla 21·1, showe 
IC pin-out (Vee. OND). 

MSC QBUS ADDRE.5S/ DATA INTE.RFACE {p 



A R5YNC.(H\ 
~~~~~---------------------------. 
~ D¢(H)-07(H) 

<& DIN¢(H\-DINI5(H) 

U30~O U4010 
, 813'" HEX ,-__ ---,,4L5Y?4 

I"D_'_N_'...:.(H-:-')'---_13-j B!lST"T5 ~ =MPARATORI"D_I_N_'S--:(--:H') ___ ~-j 01 Q1 Z. OOUTIS(H 

DIN3(H) 12. DIN4(H\ :3 e.z. TZ..... +SuV 0/0114(141 4 DZ. Q~ S DOUTI4(H) 
OIN5(H, .3 I'D-'-N-,"':'(H--:')---'5-j Bi<> TO, ~ 1'1402.1 1"0-I-N-'3--:(-H)---,-j 0.3 Q3 0, OOUTI3(H 

DINe(H') I rz:' Z..'K DINIZ.(H) e ~A ,-,A '" DOUTIl.(H 
01 Nb(H) l.. I'-----,--,'-----l 61 Tl I---< ~ "(~ 
01 N") (H) '" U3010 ,D_I_N_2....:(_H',---::I,,' B4 T4 10 , OINl1(H) Ie De Qe I") DOUT11 (H) 

~0~~IN~1¢~(~H~)==~5d=="'\.):',;;4;-L..5_3_0---::-____ ~5;;1 63 T3 ~~ ~ DIN1¢(H) i"1 0, Q"1 Ib =UTIO(H 

I DOUT¢(H\-DOUTI5(H\ A 
r-----------------~--+---------------~------~~--~~~ 

U<10ZD 
,4115:374 

,----, 
DIN¢(H) 13 os Q5 1'2.. OOUT¢(H 

DIN1(H\ 14 Di<> Qb 15 00UT1(H) 

en 10, DOUT2.(H) 

U4030 
,4L5314 

,-----, 
I"0_¢.:...:..(H,.:.\ ____ "-j D, Q' 110 OOUTZ.(H) 

I,D_l_(:...H,.:.1 ____ '6-j 00 Qe> 1<;> DOUT3(H) 

1'0_l.._(_Hc..l ____ 6-j D4 Q4 "l ClOUT4(H) 

I"D_3_<,..H.:..\ ____ '-j 0.3 Q3 10 DOUT5(H) 

D4(H) 4 Dl. Q2.. 5 DOUTb(H) 
I'D-5~(,-'H:-)-----:.3" 01 QI z. DOUT,(H) 

COMPONENT NUMBER EXAMPLE 

Component Number 

, A23 T R1234 ' 
~ ~SChemat/C 

Assembly -.J L . CirCUit 
Number Subassembly Number 

Number (If used) 

ChaSSIS-rlIIIlunted components nav~ no Ass~mbly Number 
prefl~--see end of Replaceabl~ Electrical Parts ust 

IV:\. Static S~nsitive Devices 
\:z::,I See MamtenanceSectlon 

01NI1\H) '" 6 +5v _'oM~--..._"l--l OUTPUT WP302.1 ~:~:~~~ 14 Db <;>to 15 OOUT~(H 
01 N 10.(14') 1 R~~z.3 '--__ ~ ___ '3-iD5 9 5 12. DOUT8(H) 

DI N2.(H\ 17 0, 

OIN:3(H) 16 De 

0IN4(H\ e D4 

DIN5(H\ "1 0.:3 

DINb(H, 4 D~ 

OIN,(H) 3 D1 

Q8 19 DOUT.3(H) 

Q4 9 DOUT4(H 

Q3 '" DOUT5(H 

qz. 5 DOUT.,(H> 

Q1 z. OOUT7(Hl 
1,0_b...,(-:H,..\ ____ '3-j D5 Q5 12. DOUTe(H 

.... 0_,_(_14\ ____ '4---1 Db Qb 15 OOUT<;>{H\ 
NOTE: Table 21-1, shows 
Ie pin-out (Vee & GND). 

A B~'(Hl 
"if _--:.....:.-------------i DEV, ADD U50'70A I I II I I II 

....... --'------, c:: 74L5¢¢ DEVOATEN(L\ 
~ _~D~IN~(~H~l-----------------------------------~----------~~IL-~3----------------~-t------------------------lr~--!_------------._------------_r_l!_------------------------------~~--. ~ 

U50'70B I 
4 74L5¢¢ I 

~~~::D:O:U:T:(:H~):::::::::::::::::::::::::::::::::::::::::::5~~~~"'::::Jr::::::::::::::::::::::::::::::::::::::::::::::::::::Jr:r::::~~~~~::~~====~---:l-~-------------D_~_V_R_~~W_R_(~L~~~. <§> 
~ IM~50eoD~50,?OC 
!'~ _ U41bSD U41Z-0C 13 74L508 ~ ''''LS¢¢ TRPLY(H) ~ 

~ IAKI(L' " _ ,411514 10 ,4115.:32. U50'?OD L.....!!IZ.:J../~II-------fV'iiiO<J>-~--.:....:..--------+---jf----------------------------~:::.::::':..'~__. ~ 
~~--~~I--------~::~~~;:~~--4~~~;---~~c:~------r-------_r-~'iZ.r--;':,4~L~5~¢~¢~ ____ ~ ______________ ~-===~~~ _____ ~~~ _____________ ~~~~~~ .. 

I R;~~5 I R:~" "".. 8 Ie ~ II INTDATE:N(L) <&> 
+5V --"""--___ --"N.---1> v U5100B 

A:l.. OIAKI(H) 4 74L...50B Rb077 R"'O"1~ 
~~----~------------------------~ UblOO ~ 

1/ 
I II 

~/ IRQ,(L') 

U51ZDC 
.5 ,.r;,.'4L514 RIRq,(H) 

Vb 

U5100A 
z. "14L50e 

USIIOB 
5 ~ ,4'-501.. 

P/O 
PI ~---\, I ee:3B +5V _J3",3,.,.0--..-"'-"eDAIv--I> 

Z. U4115A 1 --- ~ 
4 74115,4 ~ TIAK¢(H) 5 Io4 64 ,,4 ______ 4-__ II:r_A_K~¢::....:...(LII~_--'._7 ~ 

~ U4115B "" ~ 
~4 ,!--LJ.!> 

2. 5 5 10 '4L..5'4 rT __ 'R_Q"'-.4--:('-,H\,--_1..--iI:3 63 "--1 ___________ I_R_q.;..4_('-L,-')~ ~ 
3 D Qf-------' 1 ~ / ~ 

'----"- b ~ D 5 q f-~--'_'---------_I----4I1~II"RQ-RIIQII=":'~~-7~'--~-I~· ~~ :;:~ ~ :~=~~ ,~ 

I,/il' f------' - e I~ 
U5100D Q -"-- 01 p--

{ 

RE5(L ') ~~~50e * 7 ~ 
INTREQ(H} M 

~ VEC.RE~(Ll U4175C ~-------------------------------------------------------------------r----------~----------------~----R~I~RQ~~~~7,----+------~--------~~"~ 
'<:7 I ~ ___ "14L53Z. 

__ ~W~R~~~(CL~)~~ ___ ~~I~Oa.-~ )~------------------------------------------------------------------------------________ +-____________________________ -J 

<S> QBU5EN(L') e 

PjO A.45 M.5.c.. BOARD 

85f:>O/85bI/85f:>l SE.RVICE 

R3131 

~+5V 
R41.31 

~+5V 

MSC DEVICE REGISTER 

3: 
C/l 
(') 

o 
m 
< 
(') 
m 
:IJ 
m 
G) 

iii 
-I 
m 
:IJ 



P/O 
." 

RD(L') 

DIAG,SEL(L ') 

o DRDY(H) 

COMPONENT NUMBER EXAMPLE 

Component Number 

, A23 ~ R1234' 

Assembly T I LS~~~~~;'C 
/'lumber Subassembly Number 

Number (lfl!Sed) 

Chassis-mounted components have no Assembly Number 
prell!-seeendol RepiacfableElectncal Partslis\ 

IV:\. Static Sensitive Dev~ces 
\Z::I See Maintenance Sect!on 

NOTE: Table 21-1, shows 
Ie pin-out (Vee & GND). 

DDATA(L) • ) <& 

::, DIAK.1:(~') /0. 
~------------------r-------r---------------------------~--------------~~ 

U31bO 11 ,4LSZ,3 

I'-D_'--,(--,H)'-_';3-0-"-3-q'lo DOATA(H) 

I':D::-:"',-:(c..-H);---,-I7-:-1'O ,q 1-'_10 __ --' :LAK.!(H) 
D5(H) 14 IoD "C? 15 DQBU5(H) 

1'-00---:(;-H'"") --'-,,,,::-i !:>D 5Q ,z.. '" Y NCC~) 
1':D.3:=:-:~;-H):----=8-:-14D 4C;> '-' ODMG,:L(H) 

1'-0_2...,(,--"),-_4--10.0 ZQ 5 ORPLY(H) 

UZlbO 
1,-'.:...> 19--<l_,'4LSl'A4 
~ S o,(~') 

B ,t. ~H) 

PZ-lbiD 

~ t 
D P2.1103 

@tt 
_ ~ _ 1-:-',~-----=D'-:-S(;:-;H:'1\ 

~ D4(H)., 

U3110E. 
~"14L504 

& I,----------:-l~ 
OATEN(L') 11 L-_____ --' 13 .3 D3(H) 

D~(HJ 

'I '" I V 10 _-----,-~ ____ _ 

&- U41ZSB 
10 "14L574 

.-_-+ ____ -+ _____ .:..:'Z-I 5 '" 
II 0 q 1-1-t~1133r)-r---l-----, 

TSYNC (H) _ <&_ 
TD'N(H) A AJ.,. 

U41l5D 1'::~:-:';-;-~:"7~_-,-3_i I D IQ ~ ~:~Q(HH\ 
~ _A ~~ 15 eo 8Q I-'~ __ +-=-=--N--,T+'---I---t--_+-_-l _______ +-, 
I~ ~L5~~ " U(,,090 p/o 

- ,....-.-...-" V~ 

I~ 

2. 

+!N 

~ RbO,3 

i 330 
U5120A 

, '" ,4L..S ... 

Vz.. 

2 

4 

Rb0"14 
1050 

UZ.oISA 
~L.5'4 

U4140C BB3B P, 
~4L5OB 5 4 D-;-",TL") "3::' 

~-4~~~JAB~---t----------t--r-t--t-~~I4 e4~b--------------------D~I",7(H'\--~~~~'--7/>==-
L-+-+_+-__ "-j It. : t-I"=z.------------'--'"""- aOUT(L) I IF--

--~--

13 

1 U41bO 
rl--'L-"':"" 1","14 L53'-'''' 

~Cl. 
~C.1 

,-__ 5-1 B l. 

I U4130 OZ 10 DOUTCH) ~ I I 
.-_ ... I>-_PA..,Llbl<4 t--T_5_A_C_K-'(H_)'--_-t-+_+ ____ +-----+-If-+-<I~-'_t~ I1 BI t-'-:5----------.::....:-=--'-'+ SACK(L') ~ 

B OIAGiCONT 19 01 ~ I I 
--.2: ;;¢~~I-..".....---'_B __ +------++-f-----+------+--+-o----"Z.._iL3 e3 I 5YNC(L) F-

Oe f-1_O ___ --It--__ .:..5-j SYNC. 1( ~ NC. 03 1-:3-<>-_________ R_S_Y_N_C..:CH_\'"-~ A 

y '5 NC 1 "'Y" 
O~ ., 10 I W- 1-7 13 U31Z0A " ",' 
~ 1-----If-------1 0MG, 1---+--11 ,4LSII '---'--< 

2: r'_4 __ +-<t:1 z..z..:4 t----' II!.. WRT(L) ~ 
,z. --, L--r--------t-------------A-D-R-E~N7(L~)~ I OA I-I!..-...... --+---'_i RPLY 

'" 131 

L-_t------:4:-1 Al. 

~ AI 
L-__ -+--+'---:-I DO. 

'-____ +-+1_t4 DI OD 15 ~ 
L-__ --' r-+_'N_IT...:(",..) ___ 2.-/I""T 

DATEN r' __ -+ _____ -, 
15E. ~ U4110D ~ U31Z0C ~ 

AD~£N~3--+------+-------t-1k~-----~--------t---------Q~e~U~5~DA~~=E=N~(L~)~~} 

v -, U5100C 'V 
13 "14LS¢¢ ,4LS' I '" ,4LSOB 
I~ P----~~-~"~ )~---~53~~~-=-_+--------~Q~5~U=S~Y:E~C~lnE~~N~(tLJ~~ 

II '°...."./8 ~B 

Rr 'EQ_(:.-H)'--__ 4-.; REQ 

Rb0"11 R"'07Z. 

+SY _:3",3",0~-.---~bBWv°_{> 
B4~4,-_______ ~I _____ D_M_G,20_(~~~7~ 
04~ II 
B"- 12. DMR(L) ~ 
oz.~ II 
B1 '5 R.,LY(L) ~ 

7J '" US080A 
Z. ,4L50B 

-LL..J 3 
.5 I4 

UZObOC 
~ ,4L504 U4110A 

~----------+---------------t--------------------------+_1--------------+-1--1r_----'_11 Xl. 

~I1 
01 13 I 
B3 ' INIT(L') I ~ 
03~ 

-V b ~ ,4LS""74 

[_Q...:.....B..::.U-5-'-(H..:.)--+------f---------+-----::~:1D 5'1 f-s _____ -+-+-....J U~170B U5170B 
~ U41b5E: ~45 ,4L5¢¢ 74L~.3'l3 U41Z0E> 

~ r-- b I '1~1r>~,~4~L5~1~4 __ ~-------~~r=:;,~~~-~' 11~~3fCJc:u~~~~~D)I~e~-t-4~Ir-~~45~~,~4~5~~ 'V U4170A U3110B I q I-'- t.:-\::: b 1 '"' I ~ 

ALE(L, I' :L.5¢¢ 3 s:-':L504 I'~ v 10 ~~ ~Io~;~~ L-t------+-r-+-rinL:~~ p.13-'-___ ++---...:.Q'-B-U-5-T-'-M-E-0-U.:.T.....::..(L..:.)-i> 

U4110C- USIIOA ~ J '--=1...-/ U4150D 

~p'e_4_~ ____ ~ tn~_Z. ____ ,~4_L50 ___ ~ __________________ +-________________________________________ -:1 ____________ -+-:1 ________________ r-r-r-_______ ,_4_L_50 __ ~ __ ~-------------=-=~~~~~~ ~ ~ WAITQ5US(L\ '«7 

QBU5 OMA LOGIC. 
P/O A45 M.5.C. BOAF<.O 

55"'0/5501/5502. SERVICE MSc.. QBUS DMA LOGIC. 

s: 
(/) 

o 
o 
IJI 
c: 
(/) 

c 
s: 
l> 
r­o 
G) 
('j 







U"1Ii:>5B 
.3J';;. ,41-514 INT¢(~i ~ 

~~~~4--------------------------------------------~~~ 

/.A D¢(H') - DIS(H') 
~~~--~----~--------------r-~------------~--~--------------~ 

~ 
<@> 

~ 

~ 
~ 
~ 

~ 
~ 

% 
~ 
~ 

~ 

~ 
~ 

~ 
~ 

~ 

UZl50 
Z-.90e .-----, 

!'-D?>--,-,(:....H).:........_Z...; R</, eU5¢\-4 __ D_BO.--:..(H.Jll 

L;.A¢ 
"O......,I(_H)'--T_'-I AI BU~' 1-"' __ -,-0_6_'<:...."-'1) 

~Rl 
I,D_z.._(_"_\-.. .... I_Z.-j Rz.. BUSz.t-1_4 __ D_5_l..:..(HJJ) 

~A? 

U2.140 
"2.90e 

,..----, 
I'D_4_(:....H_) ----...-z....; Rep BLJS¢ 4 OB4(H) 

~A¢ 
I'D_s(.:..":....\-..---='-j AI BU~1 b oe5(H) 

~Rl 
"Dc.._.:..(H:"")-,,,"-::IZ.-j I<z. SUS2. 14 DBb(H) 

~ Al. 

U2.IIO 
.--__ .,'Z.~oe 

DI5(H) 11 1'..:3 BU53t-I_b ___ --, 

~R3 
014(H) IZ. Rz.. BUSz..I-'_4 __ -, 

l2. AZ. 
013(11) , ,0..1 BUS 1 ~ 

~Rl 

RPIIIO +SV 
14 

U2.IZO 
,..-__ -,'Z.90e 

011(,,) 11 A35US3t-I_b __ -. ________ --l 

~R:3 
z. 

OIO(H') 12. RZ. 5USl.+_'4 __ -+ ...... 
~Az.. 

O9(H\ 1 ,0..1 BU51t-"'---t--t---+ 

~ R.I 

10 

IZ. 

4 

:3 

I 
no 

Jz.. - - - rz:' Oe,¢(H) 

+5V 
RPllbO 1"'1 ., 

b DB1 (H\ 4 

e oez..(H) 10 

5 DB5(H') e 
DB4(H) 10/ 

oeS(H') 12./ 

10 
z.Z.0 

4 

"D_'...:(>CH.:...)-.. .... I_'-j A3 SUS3 I'" Del(H) 

~R3 
,0_3{...:"_\ __ I'--1 J;.:::, B1l53t-I_b _-=-O_5.::c3 :....<H'y) 

~R3 
012(>1) z.. R¢ BU'='¢\-"'_--+--+--+---' 

L=-A¢ 
De(H) 'Z. 'RJ/> BU5¢t-4~.----jHHH 

12..A¢ 
OBb(") 14 

DB, (H) 110' 

~ ~~ 
13 3 

~ 

OI.:>K5TATUS WR(H) 

DI':>K~TATUS R.O(L) 

,-----1"'--1 c.p 

.----"<1OC G,ND ~ 
+-___ 1<1 RLE 

.-____ 1"..; CP 

,----"<1 OE G,ND ~ 
+----1<1 RL..E r .c ~D il'--_____ -4-1r--_+r'<_9 __ 5E_0_D_D_r--_I_O ... 

05E.L.. R.D (L i 

U4155c.. 

.-___ ':...."-j c.P 

,--__ "<10.: 

t----'.q RLE. 

~BE 
..... - GoND 

L---r---' 
.5,15 'i7 

WR(L.') 'l> '4L.53Z. 
~-~~-----------------~~Io~-,e 

1 U"1155D 5C515E.L...(L ') 

R.D(L.') 

0IAG,5(L...) 

5C. 51 Nrr(L... ') 

TIME.OUT(>!') 

SE.L(>!) 

AR5ITRATIONE.N.(H') 

eMH:z.(L) 

FOC5E.L(I..') 

UW00B 

II?. _,4L5:3z.. 
13"'l) 

II 

USIZOE> 
:3 ,4L514 

12.{)<1 

UI070B 
~41..5¢¢ 

L "" 

l U"1lb5A 
I~ '4L514 

17z.. L U512.0F 
z.. 13J'>,. ,4\"~14 

v.lz.. 
~

U315oc. 
10 '4S38 

~ P---------~~..;~X>__-------------1 
e 4 

5 

1 

R412.b 

,-__________ -t-~I--t--------~~-YIK~ __ +5V 

+5\1 

wi 
B5EL... 

BSY 

5EL... 

ARBEN 

WR(H) 5 104L...50e U411SB 2. + Ui:>lbOA ?. ~ 5 ~ REQ 
~---'---------~~~A~~I;:",:-__ ,--:~~)':4~L5~:3:z..=--__ ~3iD "14L...S.4 '----3--1D Qr-U-4-I-Z-S---------'-t 

1 ~"" Q b ,41..5,4 DKT("Y R(L ') 
~--'-''--..!--'-----t--1l'::_..I?.1 I::' j I R. I--- I : ,..-_-=8'-1 WR 

..=ISl ) 3 -' U"1I50B I ~ INIT 
U 10 100 '--___ -r _________ J5~~)_,-4-L5-0-?.----1 -.2 S'" 

,-----19'-1 CP 
,--____ "<1 OE 

+-___ 1 .q RL..E. 

~BE 
..... - GoNO 

L----,-_--' 
.5,15 ~ 

U2.130 UW00A 
'4L...50e PALlbR4 

~ eE 
13 

:3 

I ,<1536 

ACK 

hl3150A 
I~ l. 

:3 

!hU3150B 
A 10453e 

B5Y I~ :. 

I "" 
y ~ NCo 

Z. ~ NC. 

e. ~ NCo 

UIOWC. 
A 15 10 ,4F¢¢ 

DELAYWR(L...) 

RE:.~(I..) UI070A 
~1"'L...5¢¢ 

,4LSOz.. ~4 r--

~--~--~~----------------------------------------~------------~ 10~ "~ 
~e 

51..(1-1) 

1"/0 A45 M.5.C. BOARD 

Z. 
r-

I (LVO(H) I J , 
'~ 

MSGo(L...') 4z.. 

c(L...)/D(H) 4b 

BS9(L.) 310 

RE.Q(L\ • "lei 

ACK(L...') ~ 

ATN(L.') 3Z. 

RE5(L.) 40 

oep(L.) I J U"1140A 
z. ,4L50e 

Il 
~U3150D 

13 ,4536 
Iz.. 

11 :3 

~~U3I.<10D U"'1150A 
1:3 ,4L.5Bb ~ '-4L50z.. 

IZ. >1-'-----~;..z-\---- I 

+5 y _-'W,.-.~' i-JoN'r--".p 
z..z.o :3~ 

RPllbO 

INT1(>!) 

~ 
I OMARQ(H) ~ 

,------'-'--- 'ij' 

z.Z.0 330 
1<.1"1110 

NOTE: Tabla 21-1, shows 
Ie pin-out (Vee & GND). 

SE.L...(L..') "'4/ 

I z.z.1 
NC 

l.4 

lob 
+ 5 v ----4>-+-< 

NC __ +-< 
ze NC __ +--=<: 

3S-NC ---4>-1--< 

ON5U5(1-I) ~ 

SC5IWAI,(L.) ~ 

COMPONENT NUMBER EXAMPLE 

Component Number 

• A23 T R1234' 
T ~SChematlc 

Assembly-i L"Clfew! 
NumlJer Subassembly Number 

Number (if used) 

uJ 

~Static Sensitive Dev~ces Chassls·mountedCQroponents bue no Assembly Number 
\J::JI See Mamtenance Section preh~-see end of Replacea!)le Electrical Parts list 

85(:'O/65bl/55(:'2.. SERV ICE. 
4,5'?J-ee 

MSC SCSI BUS INTERFACE 

1-40 
ODD 

s: 
(J) 
(') 

(J) 
(') 

!!! 
III 
c: 
(J) 

Z 
-t 
m 
:D 
"11 ,. 
(') 
m 



P/D 
MAIN 

INT·eD 

"-

I 
I 
I 
I 

RPIaI2.1 

+SV 150 
~z.. 

~P01l.1 

+sv 150 
~~ 

UG:>IIOA 
I ~14L514 

z.. 

U3110F 
I~ c{> 14L504 

IZ-

TW05IDED(H) ~ ~ plo 

Ura170D PI 

~ •• __ D5 __ (~_1 _____________________________________________________________________________________________ ~~~_4-1-6-------------------------------------------------------D-R--IV-E-5--E_L_\~(H~)~) ~ 

~ 
BM",,-(L) 

Al(Hl -AZ-(H') 

~[ FDC5E.L(L.) 

RD(L\ 

~ RES(L) 

DDEN(L) 

<€l> 

ICfJ 
U51bO 

74 L5 "" 5 
WR(L) 10 10 

~( 
MODE <;>D 

R CKt 
eMH%.(H) CK2. 

&-t±A 5 0 

~~ +5V +sv , i RP"-IZI 
READ DATA(L) e 150 

+5V 

READY(Ll 
. f RPIoIZ.I 

:3 1.50 

+sv 

TRACKC/>¢(Ll 

J RPIoIZI 
.. 150 

+Sv 

WRITE PROTE.CT(L) 
, t RPIoIZ-I 

4 ISO 

+5V 

INDEX(L) 

j RPIaIZ-1 
1 150 

~ 
TIMER¢(H) 

85'=:>0/85'=:>1/65'=:>2- SERVICE 

I 

U5170A 
"14L53"5 

<;>D 10 

~ CLR ~e 
4 ZMH1.. 

lA1(H) 

2.4 

'5 
l AZ-(H) 6 

:3 

4 

Z. 

I" 

3"1 

,""-lSI 

.... "Z.b 
~ 

R515.3 CSI5S 
IK O.I}-\F 23 

~ 
+sv 

P'=>I.<11 

D R51.5B 33 
10K 

R .. 155 1'T~ 10K ZZ-

U41b5F U41"'5C 
13b "14L514 .5 ~ "14L514 Z, 
~v 1'2. v 10 

U"'I/OF 
13J;;,. 74L514 32.. 

v IZ-

U"'IIOC UrallOE 
5.t;,.."14L514 IIJ;;.. ,41..514 34 

-V-'" 17 10 

UbllOB USIZOE 
3.1:>."141..514 1/ r::.. ,4L514 3b 

v4 v 10 

UbllOD U51Z0D 
"'.1:>.,4 L5 14 C, r::.. "14L514 3.5 

-Ve Va 40 

I ~ 
~s OJ 

II D Q 
r-~ UG:>I(,:,OB 

"14L5,"I 
1<.51103 R 

'i3y-
+SV 

IK 

+::'V USI3D 
ZII WDZ-"1C" 

CLK DAL¢ 
, Ao¢(H) 

A¢ DAL1 8 AD1(H') 

Al DALz.. " ADl.(H) 

DAL3 
10 AD3(H) 

C5 
DA'-"l 

II AD"l(H) 
RE. 

IZ. AD5(1-l) 
WE. DALS 

DAL'" 
13 AD",(1-() 

MR 
DAL7 14 AD"1(H) 

DDEN 

WD 
31 

VCD 

STEP 15 

PUMP 
R .. I 2..4 

Ii 10K 
+5V 

DIRC 
I .. 

WPW 

WG, 
2t::) 

TE5T 

1 E.NP 

~ TG,43 RAW 
RD 

S5D '2.5 

ROY 

HLD z..e 

TR¢¢ 

DRG? 
3B 

WPRT INTRG( 3" 

+sv 

IP RPW 18 R61::'3 
10K 

HLT 

20~ 

P/O A45 M.oS.C, BOARD 

TPIoIIi 

! 13 

II 

T P .. t 33 

T ., 

5 

TP513\ 

T I 

3 

.5 

U"'IWF 
"14110 

Iz.. 

UG:>IZOE 
74110 

10 

UralZ.oD 
"141 .. 

v e 

Ura I zoe 
"141 .. 

10 

UralZ.oA 
"141b 

z.. 
Ubl2..0E> 

741'" 

4 

Ubl70C 
"141 .. 

10 +SV 

fRSI57 
10K 

U4150C 
8 "141..50Z. 
q 

10 

R51101 

~+5V 

500KI-!,(H,) ~ 

DELAYWR.(L) ~ 
AD¢(Hl -AD,(H) ~ 

WR.ITE DATA(L) 
/ 

5TEP(L) I 
/ 

01 RE.C.TION(L) 
I 

WRITE. G,ATE(L) 
I 

LOW C.URRENT(L.) I 
HEAD 5ELECT(L) I 

HEADLOAD(L) I 
+SV 

1'<.51S/O 
10K 

NOTE: Table 21-1, shows 
Ie pIn-out (Vee & GND), 

FDCDRQ(H) ~ 
FDI5KINT(H) 

~ 

TMRIN¢(Hl ~ 

COMPONENT NUMBER EXAMPLE 

Component Number 

, A23fR1234' 
A biT LSChematiC 

5sem Y Circuit 
Number Subassembly Number 

Number (if used) 

IV:\ Static Sensitive Dev~ces Chassls·mounled components have no Assembly Number 
\;!)I See Maintenance Section pl'efix-see end of Replaceable Electrical Paris list 

M5C FLEXIBLE DISK INTERFACE ~ 

~ 

110 

>=-
I "\ 
~ 

110 

r-

I b4 

T-

I 
~ 

1 13 

r-
Plo 

MAIN 
INT. eo 

-s: Z(J) 
irio 
;:JJ-n 
-no l>m 
Ox m-IJJ 

o m 
c 
iii 

" 

0 



8560/8561/8562 Service 

A B c G H J 

1 

2 

3 L2f1171 

4 

5 

~-----------------------------~~~=~=::~~:~::::::~-----------------~R\~ Static Sensitive Devices 

\J>I .See Maintenance Section 

21 7 A62 Inverter Board. Figure -. 

6 

COMPONENT NUMBER EXAMPLE 

Compone~t Nu~ I 
'":rA23 ¥,Rl[4 Schem.tic 

~ Circuit Assembly S bassembly Number 
Number NU~ber (if used) _ 

I nt, have no Assembly Number 
Chassis-mounted compone ble Electrical Parts List prefix-see end of Replacea 

4759-51 



1"/0 
,,)5010 

1"/0 
1"5010 

51 / BD~ 

" 

'11 / 1301 

" 

R5O"73 
lOOK 

+ISV 

1<t5Os01 
lOOK f 'J 05071::. 

... I5V 

~/_B_D_a _____ -.. __ -,~~~ Q5075 
" ~.l. 

R501-l V 
lOOK 

Z3 / P05C.AP 

Z4 1 
" 

C5004 
Z10pF" 

~ ___ '5 __ V ____________ -~1~5V ____ +~~>-~ __ ~~0~Oo_s_, 
" CR.50e~ / -ISV 4 

/ PROTTR 

TPSj8S L 
I Q5085 fc:\ 

"'SC>e4 
15K ~ 

~VR50e2 
I<tSOSz. 10. a v 

IK. -I.5V 

85~O/85bI/85bZ. SE.RVIC.E 

r-_..;.c.-i"'~~_I("_---;_C_R4*O_'"7_*----,~l>--c:...RAOi>t-_'S=--' __ f-(t9- Q30IO 
CR.5012 \!::! 

CR401'J 

02.010 
r;; 

r-----t:+---..----1>1--:I>I--~___iI*____1r_-t_~~C) CR 1016 

B 

T4011 

s 

r--
Rz.0:3! cao= 
"'''OK Z''')o'F" 

RAOz.a 
!.1 

C.R40Z.1 

R303Z 
1"78 

C4I031 
10oopF' 

'--

A("z.. 1".5. I NVE.RTER. 50ARD 

41~-qO 

II L..'l:033 II LW,' 
I.am~ /.bmH 

1<t103'Z. 
S'Z. 

CIO= 
I)-IF' 

w 

. 
T3051 II 
ImH 

w 

CIOS .. 
.O"O;-i 

1"/0 
1"5010 - --

F'HOT 

1 

CI051 RIOSZ. I 
.C?,2.7pF" IK £MIlNP 

"-,r 01053~rr----~----~----~----~~r---w~ ______ ~ 
RIQ5.5 

lOOK 

RIOSI 
loW 

RI031 
lOOK 

l CI0.5., 
l·OI)o'F" 

RIOb'l 
CRIOb3 z.ooK 

CRIOWZ. 

CRIOs.. 

RIObl 
ZAK 

C.RIOSZ. 

II" 

15 

~ 
~ 13 

~ 4 

S 5 .. 

RI05'l 
Z4K 

UI050 

Ii!. 

II 

10 
r--

11<:10(,,0 
1.3K 

:3 

:~~~ 
r R105'J 

510K 

CII<:1053 RIOse 
ZK 

-NE.G,CAP 

1 ( 

TP.508" f ! G,ND 

r·T'~ ! 

EMIVCC 

P5HIE.LD I 
I 

I 
COMPONENT NUMBER EXAMPLE 

Component Number 

, A23 ~ Rl234' 
A blyT~LSchemath: 
::ber Submem~ =~ 

Number (ifused) 

/ 

P..s. MAIN INVERTE.R ~ 

1"/0 
05010 

31 

~b 

'lJ 

~ 
3: 
~ 
Z 
Z 
< m 
::c 
-I 
m 
::c 



8560/8561/8562 Service 

1 

2 

3 

4 

5 

6 

A 

E9 

P7117 

'" • ... 
u 

TP711S 

COMPONENT NUMBER EXAMPLE 

C!Jmpone~t Number 

i A23fR1234' 
•• _ bIy T ==r Sch.m.Uc 
~m ..J. L' Circuit 
Number Subassembly Number 

Number (i' used) 

Chassis-mounted components have no Assembly Number 
prefix-see end of Re~.ce,~. B.clric,1 Parts Ust. 

B c 

TP712S 

D E F G 

UI161 

P7148DS71S2 

P7147 
~ 

TP71S6 TP71S8 TP7146 

TP7139 TP7143 TP7148 TP71S7 TP7161 

Figure 21-8. A64 Regulator Board. 

H J 

UI171 

8 Q~ 8 Cliff CSI74 

, ~ ~~ 

TP716 

II> .... • .... 
II: 

TP7176 
P717S 

TP7177 

I<i\ Static Sensitive Devices 
\:t::JI See Maintenance Section 

4759-52 



P/O 
.J2010 

e 

+ISV 

1<4015 
I.~K 

PIO 
PZOIO 
- --
LN5EN5E 

~ -/-IZ,CO 

~ Vst",v-t 

~ ~ 3V 
~ YR4039 

r.;; 

~ ~VI<.2.0.351 
\::::: 

~ 
5V 

COMPONENT NUMBER EXAMPLE 

Component Number 

'~TRl234' 
A bl..J LSChematlc 
:U:ei Sub.5se~b'y ~~~~~r 

Number (!fused) 

Chassls-mountedcompooentshavenoAssemblyNumber 
preh!-seeendofReplacea~eElectrlcaIPartsLls\ 

® Static Sensitive Devices 
See Mamtenance Section 

t G/bOz..s 

ISkpd. 

Uz.o40A 

~ 

~ 
5/'>oC SE N5E 

~ +1vre..f 

Vur 

85foO!85fol!85b2.. SERVICE 

CR4014 

lCSOl4 
lOOOpF 

+15Y 
+15V 

JC~103~ I<.IO~~ R.501b 
RIOc.~ CI032. .3K e.ZK RSOl7 

I. ElK Z70pF e.2.K 

RZ0310 
1<.~034 3.3ZK R2.0.3B R~0.37 S.49K 

Z.2K 470 C.R3D31 
CS02.1 
.b6pF 

)Q3037 + CZO.37 
4.7f'P 

Q3036r,;: 
Uz:.o.40D 

FO"" 
c.s019 

~) lZ 
lOOpF 

II 
C.R303lo 

R304Z Uz:.040B 
CR3043 

+1.5V I!OK 5 40116 

+15V 

1<.=47ICt.~ ku4

2.030C 

Uz..040C I RZ033 ~4011B 6."Z..K IOOpF 
i.SI-< 

9 10 
C.R~0.35 

II 402.36 

13 10 

CR30ZIo L C.RZO~ +1.5V 

+I!OV C30~10 
R.5018 

lc.303 I O'K 3K r .01.MF R.302.!> 
+15V 

~~~ 
l.sK I TRI~G,ER 

~Ut030A r;::>\ 
~4-

TP7039 
4 40Z3B 

! >- C~bOI4 
Z 7 

I 
Q30Z.9~ '4 'c...qOz.~ 13 .5 10 

4 1 ~""F' 
D Q 

l II 
CI<.:3034 '--- RIoOlJ 

-15V C 1"- 2~M 

CJ<.30= ,-:-'7=-- Z UZ.030B 
R302.1 ~ 

rV1<.40z..sG 

0, R30Z", 
10 U3040B W402.36 R,30z.e 11.3K 1.2K 4013B -

I 
867 VR.40Zb I '3 

" 
b.2.V b.ZV 

CR,402.4 CFa402.3 

CR,3=~ 
r. " 

C.1<.4037 
R40~1 

1<.403b 
(./ ZOO 

10K +ISV R502.7 9 Q3043 CJ<.4041 U5030D 1o.2.K C4031 \!:::: 
2. _ e LM393 

3~ pF fv ) Q<1035 

±C4038 
1<.4035 3 

+ 
I 

C:R.50Zlo f R.5031 fCR.0403'3 l ~ 4 
lOOK lOOp. 

R"i03"1 
n -15V 18K -ISV 

Z..2.K 

-15V -ISV 
-15V 

p/O Ab4 P.5. REG,ULATOR OD. 

41~'3 -." 

TP7025;{gIO 
- - -
",ND 

UWIOB 
+15V 

S TL¢7~ + tV' 'Q401b 

bV'" R5014 'C 
15K 

~ 

1<5015 
510K 

R5019 
10K ISOLATION 

("""i::: Q",OZ.I 
'-? 

CR3041 u=:: QbOl0 
\...? 

6D1 

~10012. 

10K 3 4 U(:,OIOA 
~ TL<t>72. LS1 

~ C.10018 2. -e;; I 
1,ooopF 

CRIoOI3 

lcso,2. +±c.sou. ( rVR5013 
lo.l.MF 41)-\F 

zzv 

~ 

BD3 

BD2. 

I<.IoOZlo 
1.5K 

Vr-amp 4Y 

CRIoOZS ~ 

P.S. MAl N INVERTER CONTROL 

I P/o 
cJ~OIO 

/ 

/ 

) 
) 
) 
) 

/ 

0"'0 
Oin z· 
-13: 
:til> 
0-rZ 

Z 
< m 
:tI 
-I 
m 
:tI 



SAC SENSE: ~ 
~------------------------------------------------------------------------------------------------------------~ 

~ C.R"'O~ 
~--------~--------~------------------------------------~ 

RI033 
100 

"'="'3 2"1K 

1<.3052 1<.4051 
5Z.3K 2.0.0K 

R50S1 
CR3051 'ZoO.OK 

~ , 

+15V 

R50bb 
UK 1<.50,1 

1.50K 
r-____________ Y __ R_E_F~ ~ p/o 

TP70bb 1 'if p~o-,c: 
R70b,~ _____ ~T ______ ~ ______________________________________________ r-__________________________________________________________________________ ~---------------------------V-R--E-F__7 

YRS0771 \C\ 
".zv \2FJ 

IK 

TP70"'1 

1 

1<.4045 
CR40-45 Z.'K 

+15K ~040B R50-'l" .5 + LM3"'3 
I."'K 

b _ "1 

C40"1 
4700pF 

R3Ob2. 
10K 

1<40"', 
5"'K 

CR40b4 

+15V 

1<.30-44 
"'·2.K 

r-____________ ~--------------------------------------------------------------Q~"'-0--Z-5~ <8V 
(~;g~z 

C40bb 
1000f'F 

{R"'OZ5 

l""ZK 0t\ VR.,OZ4 

\.:~".2V 

RbOZ3 
470 

-15V 

-15V 

SHUTDOWN 
TP704'" 

! 
1<.4033 
Z'K 

+15'1 

RbOE, +15Y 
10K 

U2.0-40A CR",O":; ~r UN~;~ +'t~~45 +~:"'D"b 
.3r-"'---....., 2. ! J 100pF P"'OTTA 

~--~ ~--~~----~~-----------------------+----------+---------------------------------~~ 

+15V 

+1.5V 
C.bD"1 

t;,,~ 
5 rd:2.}<F 
Fc:b6~6 
O.If'F 

CRI.oOSS 

+15V 

RbO~ 
15K 

+1.5V 

=04'" 
2.7K 

+1~C40"'E 
ZZ)-'F 

+15V 

R.Soz.e, 
15K 

+ISV 

R50Z'" 
5"'K 

"'''034 
10K 

r. 

I<.403Z 
130K 

1 

b 
"1 

R.,Oz.e 
Z.OK 

.5 
U5030C. 

0t\VR40Z, 
\.:~",."<.V 

LM3'"J:; 

+5V 

RI034 
IK 

COMPONENT NUMBER EXAMPLE 

Component Number 

, A23 T R1234 ' 
A mb! I ~&hemaJjC 

sse y--.J L'Circuil 
Number SuOilssembly Number 

Number (If u~ed) 

ChasSIS-mounted components have ng Assembly Number 
prefl~-see end of Repklceable Electrical Parts List 

tV:\. Static Sensitive Dev~ces 
\::t::I See Maintenance Section 

p/O 
J2.010 

"7 

45 

, 
'>'COK '- "'13 

+1.5V 

R50-'ll 
Z.Z..IK 
R50.3~ 

R5D"S 
2..ZK 

+1.5V 

~-L-5-'------C--R-sKar3--"~--e-~.~0~"'--K~--------t_--------._~2 _ 4 I 

lC503, l·OI}<F 

1<504"1 

1<.504!:> 
.3.511<.. 

1<..50.36 
ZO.OK 

R40-'13 
lOOK 

+1.5V 

1'>.404-4 
15K 

=D"5 
I.5K 

r 
'l:QbO~7 

r. 

lkC4 o .s8 
1000f'F 

PONPS ee, 
~~~------------------------------------------------------------------------------------~ 

Plo A.(o4 P.S. RE.G,ULATOR BD. 

85(:'O/85bI/85bz'SERVICE. 

TP7048 

! PO>JP5 41 

15kpd ~ 

+1vre-t=' 

P.5. REFERENCE AND PROTECTION ~ 



plo 
";ZOIO 

plo 
PZOIO 

+'='V 
R3051 I 

ZOK ~ 
~------------------~------------------~----~----~\~)QI034 

:hC.20051 ~ 
C.RZObl 

C.R 1057 01060 

~ C.R3048 TO.I)-IF 

m Fh RI031 
IK 

plo ~ P2.010 
- - -

LINEF _, 
r 

TP707b 
+ISV 

,-------
I 1+ 1 I I 1 ) 

31r Iz __ ~~ ___ ~~ ____ ~ _______ n __________________________________ ~ __ -4 ______________ --7 

PIO 
..J2.010 

51 

15<:1 

5b / LVSe:.C.1 I 1 +11'C.3052 
1000f''' 

1 I R2.0bb 1CR2.0"'3 + 1 C3072-
I 'Z43 1 Z'ZJ-'F 

:hCZOb4 R2oOb.5 
l.lfAF 2..b/K 

n7 Vur 4 
~---------------------------------------------------------------------.~ 

TP7058 

55 LV.se:.C.2. I 01070 TP70"17 

.<19 

50 

: f ~ 21 11-3 __ ~ ________ .-_________________________________________________________ ~! ____ ~ ___________________ ~, 53 I '--KI--+----r-I----i-r---11 J T T r 
I *C2.053 d: C 2.071 I I I 

- -C.~~;7; - + l'OOOfAF I ~!;>74 +l2.Z,u,F -15V TP7057 +2.4V 4'" 

R..301~ 

CR2002.<:1 

+15V 
~~_v_~ __ '+ _________________ C_R_3~0_'Z_' ____ ~I~K~ ____ ~ ________ ~ ____________________ --, 

R3018 + tC302.1 R2.02.3 
18K m4.7).-1F 

P701"? C.3013 CIOlb 10 1'T FAN n7 .0 I 51-' F R2.012. O"~F CI015 
/ +12.V Fh Rl012. RIOII 1 1 b.2.K '" ~~1:: "1 10 100 ." 
~/_--+----'l-~-..J\NV----~'WV------'---~---'W'Y---+-----*---'---&:j;, ....=..j'-3,1+ e 7 0 Z.010 
" + C.1045 1 C..3011 1<3013 

+15V 

R.ZO'ZI 
b.2.K 

+15V 

R2.025 
3~0 

9) QE:.Oz.z. 

··-1 .... +---7) 

C.IO.<l1 I 
.<I7)-1F 

II ::!: 52. • .3K R,3014 r--------tf-...... &--=-t rO. LM311 

4e +1 ~5E.N5E. 1 Z.Z.OOJ-'F I·OISjAF '- ~ I 
'- 2o.2.K 1';~~~ -I~V 4 5 -15V C~~'~'F 

£R1018 

P'OK 
R'ZOZb 
'Z2.0 +Il-DRIVER " z.'Z 

1CRl019 ~1 r +12.co 4 

~ 
TP70.<13 

Vro,mp 

C."'I013 r R3012. C.3017 

0.33f'F r 35.7K R;g~5 ~(I-'F~ 
+ISV +15V 

/;7 + I.5V C30lS 

.041'-<F 1 1<..3017 
10 

R703b 

R7031 
13./K 

1<.7041 
lOOK 

R,70.<l2. 
15K 1<70"'13 R70.<14 

15K 
10K 

~ 10K 2. U10LlO +15V 

:~R-7-0"l.3VY-5----R,-7-D..5.5------+Lo/~-t.3 ____ ' _____ ... ~ ~ ,U70LlO 

+ 15V --~I'v---4I--_"" KV'v-_ -15V r V X 
R,031 R.7033 

IK .3.lbK 

/;7 

-15V 

PIa Ab4 P.e,. R.E.<=,\ULATOI<. BD. 

55bO/85(:'I/ 85b2. SERV ICE 

~---------------------------.~ 

+15V 

r? 
()'D57052. p70~e 

R7051 D 
b2.0 CR704b /1'.. /l'. PONP5 ~ ~--------~~----~I I~ ______________________________ .~~ 

W Q70Ll5 

"J 

t<i:\ Static Sensitive Devices 
\.2:1 See Maintenance Section 

COMPONENT NUMBER EXAMPLE 

I Compone~r Number, 

TA23 A2 Rlp4 

T L SChematic 
Assembly CirCUit 
Number Sub<Jssembly Number 

Number if used 

ChaSSis-mounted components have no Assembly Number 
prefix-seeendoiRepiaceableEleclncalPartsLlsl 

PS. +/-15V SUPPLY AND CONTROL 1)> 

/ 

C')"tI 
Oil> z· 
-11+ 
:lJ~ 
OUI 
r< 

(J) 
c: 
"tI 
"tI 
r 
-< 
ll­
Z 
o 



8560/8561/8562 Service 

A 

1 

2 

3 

4 

5 

N 

~ CR4.15 
II: 
u 

6 

COMPONENT NUMBER EXAMPLE 

Component Number . 
·~~'RIL4.' 

Assembly ..J I St;~~"':;~c 
Number Subassembly Number 

Number (if used) 

Chassis-mounted components have no Assembly Number 
prefix-see end of Replaceable Becuicol Pa'" Us!. 

B 

Tl.ll 

CR41J5 

c D E F 

Q2.6J Q2.7J 

Figure 21-9. A66 Secondary Board. 

G 

0: • N 
II: 

... .. • N 
II: 

H 

P4197 

P41.2 

Q41.' 

J 

-!ill]-
-[ii4iIi1-
~ 

P4114 

P,\112 P4116 

IV:\ Static Sensitive Devices 
\:t::I See Maintenance Section 

4759-53 



plO 
J<lOIO 

1 

"-

"-

"-

/ 

L 

plo 
P<lOIO 

G,ND 

r 

-ISV 

~---I+-c-~Iol 
lo"f'F 

TOil 

IS 

.54 ( +ISV 

f----I+-c-~ 102. 

10"f'F 

I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 

14 I 
~---~~---~I 

13 I 

16 

CR30.32. 

:I 
R~02.1 

150 

C3031 
2. 470",F 

CI<.30.3=-

CR4011 

.. 

S 

C.R4012. 

CR,ZOOI 

'" 
R2.I02> 

B IK 

R40:37 
:> ..... 

7 

L.~Oe3 

I.3",~ 

+1'O""'F 

CZIOb 
.01 .... F 

RZI04 
I.OOK 

F.30'71 
.31>. 

C1<.40e2. 

1<2.0">7 
S 

+I!:>V 

R2.IOS 
7b.6K 

-ISV 

C:!>O'!l4 
ZZO",F 

-ISV 

RZII4 
1.001<. 

R4101 
0.2. 

I<ZII5 
IK 

1<3107 

+SV _","N°loo--, 

0410'7 

1<o40~"" 
O.l. 

R:3105 
IK 1<.3106 

100 

F::30'!l2. 
lOA 

1<408.3 

+SV 

IK 

R206<l 
SOm 

1'<1047 
:3::30 

RW8Z. 
2.K 

RZ081 

I<ZO"" 1 
50", 

2.K 

L.3O'=>1 
4mH 

C,;3O:37 
.OZ7 .... F 

R:30.:34 
51 

1<1048 
330 

R2101 
57. 10K 

13 

P4112. 

fA 

U1:1I0c.. 

Q3102: 

+ 

Q3101 

R3108 
IK 

1<.:3100 C:311"'1 
SI O.I;..oF 

1<.2>113 
15K 

2.Z'OO .... F 
lelO'!l1 

5 U2.IIOB 
CZ:O'!lB <I _ 

2. 
IOOOpF 

RZIII I<.~IIZ. 
I.OOK 4<I.2.K 

-ISV 

U40i:>0 
z 

I<.::30Z7 
Z:.7 

CR403S 
1<.30z.,,> 
2..7 

C.R4015 C:30:3'!> 
.02.7 .... F 

CI<.3036 
+l'C2.061 

2.70;..oF 
CR3038 -5V 

L30Z,3 
2.70 ....... 

CR,I04I 

CRI043 

R::3I1"J 
2.0. OK 

~'17 
o.l}'F 

P411b 

fA 

R,4073 
0.:33 

L.z.o~1 

1<4113 
6'!l.BK 

+ISV 

-ISV 

I~H 

1<.4111 
b.8M 

c.", 115 
150 pF 

1<.3112. C3116 
22. 

O"A 

b e U3110B 
"7 

5 

R2.II1. C::3I~ 
2.2. O.If'F 

R310'2. 
IK 

1<.1010:3 1<.3104 
IK 16'7K 
+1.5V 

R2>103 
I.OOK. 

L.IOS5 
2..!>MI-I 

R30~1 
300 

1<:3118 
15K 

P"'II02. 

fA 
U3110A 

CI<.:3I12. 

+ lCI053 
IZOO .... F 

RIIOI 

-IZV .330 

RIII<I 

+=.v 3.30 

1<1113 

+IZV 
3;30 

1<.1111 

+Z4V __ ~3~3~O ___ ~ __ ~~~ __ -+ 

1<111'2. Rill'!> 

R'302.5 +ISV __ --'\'NKIoo-__ -4 ____ t{f+ ___ ~~_~15~1<. ___ -15V 

P/o 
P4010 

+Z4V 

COMPONENT NUMBER EXAMPLE 

Component Number 

'~~Rle' . 
ksembly -.J ~ ~':ttic 
Number N::::e,,~~ Number 

Chassis-mountedcomponenlshavellOAssemblyNumber 
prefix-see end of Repaceable E1ectncal l'arts Ust. 

R\ Static Sensitive Devices 
\2::1 See Mairdenance Section 

R4117 
15K. 

VI<.EF 

-12V 

12. ORIVER 

+.5V 

PReTTI<. 

51 I'OOOpF L.N.5E.N5E L-______________________ ~"'~-------+------~_~~~--~~------------~------------------------------__________________________________________________________ ~~~~~ R30:3.5 1 C10"'l5 @2 ~330~-------------------------------------------------------------~.5~A~C~5~E~N~5~E=-~ 

QI031 

1 ... lo>b P.~. =ONC .... RY § 
85100/851o1/85b2.. SERVICE D.c. OUTPUTS 

"'11 



rn z 
o 

..... ~ 
0< 
wO zo z..J 
0 ..... Oz 
a:w wz 
..... 0 
ZD.. 
-:::Ii! 
C/!o 
D..O 

8560/8561/8562 Service 

A 

1 

2 

3 

EB 

4 

5 

6 

COMPONENT NUMBER EXAMPLE 

Compone~t Numb~r 

, A23 T R1234' 
~ ~SChematic 

Assembly -.-J L . Circuit 
Number Subassembly Number 

Number (if used) 

Chassis-mounted components have no Assembly Number 
prefix-see end of Replaceable Electrical Parts list. 

B C D 

-~ ... Vlf1J43 Vlf1J31 
;;: 

Jl fIJI fIJ 

~ 

V6f1J31 

-Figure 21 10. A60 Power Supply Interconnect Board. 

E F 

Vlf1J33 Vlf1J33 

~ 

~, 
EB 

J6f1J31 

ICi\ Static Sensitive Devices 
\:t::I See Maintenance Section 

4759-54 



I~ 

C:Z.OZb 
'-t.DOpF 

em?5 
.068f!F 

C2-0,-4 
ZZOOpF 

(.'2.031 :- -; 
O.lpr I f 

I I 

~ J 

5WZ.035 L- I 
~~~-------------------------+ 

I F2-033 
.5A 

'---<>':::-' 0-------------------6 \J>--------J 
I" 

CRZ02..' 
",2-0?1 
5~ 

I I 

I I 
I I cao, I 
I I lOO0j-l'F 
I I 
I I 
I I 
I I 

I I 
I I 
I , 
I I 

I 
: R.?QU .. I 
5~ 

I I ------

EIO<.5 

+ C.IOI~ ]RIOI~ 
1000}A~ 3l:)K 

+ + 
CZ.OI3 Cion 

1000"F' 1000f'F' 

1<.10<-3 
51K 

RIOII 
IIOK 

P,3 

W 

'" 

I 

TIOIS 
I"," W 

----
G, 

VR.IOZ,I 
~33V 

\:J 

PI 

I ... 

( I . ! B TbbO:EE 
Z 1 1 : 1 

L------------------------------------4--------------------------------------~ I 

3 1 1 : I 
L-------------------------~_7 

Aba P.5. L..INE BO. I I 
85bO/8561/85bc:. SERVICE 

Wb031 - - -
BRN1 , 

BLUZ. 

BL..U3 

1 
Bl.U4 

J"051 - --
4 

13 

I Z. 

~ 
I. 

..)5010 
I NVE..R"TER -

I 

2- W 
.3 

4 W 
7 

e W 
47 

4." 

51 

.<18 

50 

53 

54 

P05CAP 
2-3 

L 2.4 

NEG,CAP 1 31 

32. 

EM!VCC 
3b 

EMIlN? 
35 

.5" 

55 

52. 

HOLE: MT:J 

PSHIE..L.D 

PCAP5 

Pl--IOT5 

BDI 

BDZ 

BD3 

MOl 

MD" 

PONP5 

PROTTR 

+r5v 
-15V 

",ND 

J4010 
SECONDARY 

r--
I 

L Z --.J 
3 

L 4 --...J 
7 

L 5 -----.I 

17 

ZI 

Z4 

'''' 
Z3 

41 

45 

Ie 

43 

47 

51 

4" 

4'3 

50 W 
2.z, 

44 

34 

35 f---
3b f---
37 f---
30 f---
3'" :--
40 f---
52. 

48 

20 

4Z. 

54 

53 

cs 
z, .. f---
Z.7 f---
ze f---
2-.'" f---
.:30 f---
.:31 r---< 
3Z- I----< 
33 I--

,,)0010 
RE:c;,UL..A,OR. 

-
PSHIELD 

I 

L e 
PC.AP.!:> 

3 

L 4 
Pl--tOT5 

1 

L 8 

BDl 
17 

BDZ 
ZI 

BD3 
l:4 

MOl 
1'3 

MOZ 
Z3 

PONP5 
41 

PRQTTR. 
45 

LN5ENSE 
10 

ACOK 
43 

VR.E.F 
47 

LINEr 
51 

4-z,-4V 
4b 

+IZV 
4'" 

''2.0R'VE..IC!L 
50 

z" 
-IZV 

44 
+5V 

34 

~ 35 

~ 3" 

~ 37 

~ 38 

~ 3'3 

'--- 40 
+55ENSE 

52 
+1Z.SEN5E. 

48 
5AC.5ENSE zo 
G,NOSE-tOE 

42 
+15V 

54 
-15V 

53 
",NO z.s 

~ Zb 

~ "'1 
I---- z'5 

I---- Z9 

I---- 30 

I---- 31 

~ 3z. 

~ 33 

R,4041 
JIOIO 
- --

~ 15K PON 

ACOJ k 
II~ UNEF 

+Z.4V 

P1041.J" TE5T t l' 1 +rzv )2-

-IZV 

~ +5V 

.~ 

.~ 
~ 

+5 SENSE ~ 

+"'sEN5E / F 
G,NDSENSE 1 ~ 

+ISV .~ 
I 14 ",NO 

~ .~ 
.~ 
~ 
~ 

M'G,. .~ HOTE. M,,,,, . 
W!O~I 

I 43 150LATION G,ND 
13 

15QL-AT10N ~ND 
13 ~"OC. l 1 

~ 
.. 4 3 t= 1"1 

~ c"=' t= 
1"1 I 

I 
45 15 15 I 
.... Ib Ib 

C.R~OCcl 

II '" 55 55 --.J CR"'10b3 1 L..V5EC1 ACON 
5b 5b .~ 

'-- - ~ 

I AbO P.S. INTERCONNE'.C.T BD.' 

POWER SUPPLY INTERCONNECT 

W1043 -3 

WI051 -3 

WI053 

WI055 

WIO..:!.3 -4 

WI051 -4 
WI05:?> -"I 
WI055 -4 

WI043 

WIO:;I 

WID,,3 

WI055 

"tJ 

in 
z 
-I m 
:D o o z z m 
o 
-I 
IJI o » 
:D 
c 



I RE.5TART I 

I R.UN/~A1... T I 

I pc. OFF/ON I 
P/o p/o P/O 
P'Z. PIS JI5 

e A 510'2..~ 

C. 

B A 51014 

C. 

....--~o Slo~5 

1<.102., 
3 . .3K 

RIO~ R.IOZ5 I<.IOlA 
.3.3K. :3.3K :3.3K 

")-'2..--+--+--< t--_A_C-_O_N_(_L )----------~-8H< OS IO~2.. 

")-b-+--+--< ~-P-R-O-C-B-U5-Y-(-~--~~~2-~----I-A-C--O-N-1 ___ ~_~~r:\D5103e 
... ~ND~ \::J 

)-3-+-+--< t----.+ 15V I PROC E>U5Y I 
e ~ __ +5V 

+15Y 

RIOz.,e 
i-::.K 

1<101'2.. 
750 
'VV\ 

D510.52 

UlOID 
74L5¢¢ 

U\OIO 
"74 Lt:;:,¢¢ 

P/O 
0/6 

RST(L') 

POWE.R ON(H) 

.... ----------------...... A,O FRONT PANE.L BOARD .... ----------------..... 

85foO/85~1/85C::;Z. SERVICE 
4159-9~ 

FRONT PANEL ~ 

P/O 
P'Z.. 

5. 

4 

"7 

" :Jl o 
Z 
-! 
"II 
> 
Z 
m 
r 



8560/8561/8562 Service 

A B c 

1 

2 

3 

4 

5 • 
6 

7 

8 

-1 

o E F G H J K 

U3le 

• 

BB 8BB 8BB o 
TPS17l 

o 0 00 : CS'1'22: : CS'l'3:2; 
0000 LI_~R::..p:_:7111::.:e:.:l'____'1 -fu~ 0 P7l11 

P71117l: diel: : Cjj9~ : Cti'11I2: : C7'1'12: ~ti'2l: TP71 .. 3 
P711172 
000 

000 

P71!173 

TP7H .. 

Pi 

: CIfiSl: : Clfi71; : Clfiel: 

=t~~~r ~ 00P71S0 

00 BB g" 
9 l ________________ ~ -_ .... -

Figure 21-11. A75 256K-Byte Memory Board. 

COMPONENT NUMBER EXAMPLE 

ClJmpone~t Number 

i A23 T R1234 \ 
~ ~Schematic 

Assembfy ..J L . Circuit 
Number Subassembly Number 

Number (if used) 

Chassis·mounted components have no Assembly Number 
prefix-see end of Replaceable Electrical Parts List. 

ICii:\ Static Sensitive Devices 
\:?::II See Maintenance Section 

4759-55 



U5020 
AM2~oe 

~{ 
DT¢(H) .3 Af/! Bill 4 BDALIllCL) 

OT 1 (H) 17 A.3 B.3 
16 BOALtCL) 

DT2(H) 7 6 BOAL2(L) AI B I 
DT.3 (H) 13 

A2 B2 14 BDAL.3(L) 

Rj1S 2 DN!2l(H) 

E NO UT'(L) .9 BE R.3 18 ON 1 (H) 

CLKI(H) 19 
DRCPRI e ON 2 (H) 

Table 21-4 

pRCE ~ >2 
ON.3(H) 

II DE ODD 10 

Sixty-Five O.22p.F 
Oecoupling Capacitors 

ENOUT(L) 

OT L P(H) 

C3011 C4161 DT H P (H) 

C3021 C4171 
C3031 C4181 
C3041 C5141 

U6030 
AM2.908 

C3051 C5151 .9 BE ODD 10 

C3061 C5161 1.9 ORePSI 6 80AL4(L 

C3071 C5172 
C3081 C6021 
C3091 C6031 
C3101 C6061 
C3111 C6071 
C3121 C6091 
C3131 C6101 
C3141 C6121 
C3151 C6122 
C3161 C6131 
C3171 C6132 
C3181 C6141 
C4011 C6151 
C4021 C6171 

DT4(H) 7 62 14 BDA L 5(L) 
AI 

DT-S(H) 13 A2 as IS BOAL6(L 

OTB(H) 17 A~ B/1J 4 BDAL 7(L) 

OT7(H) .3 Af2I Rt 8 DN4(H) 

12 DN5(H) R2 
I RLE Ra 18 DN6(H) 

+5V 
fOE R0 2 

ON 7(H) 

~ceolo 
25fJF 

U5030 
AM2.90e 

Y-FIVE . 22j-lF CAPS. 

.9 BE ODD 10 

1.9 14 BOAL8(L) ORCP B2 

P/O ~{ 
PI 

~~-' ? 
IOO~ . 

~SIXT 

C4031 C6181 
C4041 C7021 
C4051 C7031 
C4061 C7041 
C4071 C7051 
C4081 C7081 
C4091 C7092 
C4104 C7102 
C4111 C7112 
C4121 C7121 
C4131 C7152 

DTe(H) 13 85 IS BDAL.9(L) 
A2 

OTS(H) 17 B(Il 4 BDALII2l(L 
A.5 

OT 113 CH) a BI 6 BDA LII(L 
A¢ 

DTlt(H) 7 12. ONOCH) AI R2 
16 DN~(H) R3 

I RLE R,rlJ 2 ON IQJ(H) 

fOE R' a 
DNlI(H) 

U6020 
AM2s08 

C4141 C7162 
C4151 .9 BE ODD 10 

·'S DRep ... 4 BOALI2(L) 

6 BOALI.3(L) OTI2 (H) .3 Af/I 81 

DT 13 (H) 7 AI 82 14 BOALI4(L) 

OT 14 (H) 1.3 B3 16 BOALI5CL) 
A2 

OTI5(H) 17 A.3 R0 2 DNI2(H) 

8 DN1.3(H) RI P RCE "," 
ONI4(H) 

1/ DE R3 18 ON15(H) 

ON 16(H) 

T 2 (H) 

REF (L) 

RSYNC(L) 

8560/8561/8562. SERVICE 

® Static Sensitive Devices NOTE: Table 21-1, shows 
S .. MaintenanCfl Section Ie pin-out (vee & GND) 

COMPONENT NUMBER EXAMPLE 

Component Number , , 
IT'RIL~6C 

Assembly Circuit U7080D 
Number N:!~:~)~ Number 74FIlllZl 

12 Chassis-mounted tomponelis have no Assembly Number II 
~efix-see end of Replaceable Electrical Parts Ust. ::&:;L) 

U6090C 
74FIZl4 

5,.", 6 
v 

U6080 
74 LS2S6 

81 110 
.91 C 

III 13 I U6080 12 I JJD 
74LS266 I I 

sl 14 
51 B 
I I 1.3 

A 2 I 

I I U5040 
AM2.9648 

.3 RASI 
.37 ADOIll(L) 

4 Dill 
.~ RSELIZl .33 AODI (L) 

~ 01 RSELI 2.9 A OD2(L) 

~ CASI 
02 

26 ADD3(L) . ONI (H) 35 AO 0.3 

DN2(H) .32 04 
22 ADD4(L) 

AS 1.9 ADOS(L) ON.3(H) 28 05 Alt2l 15 ADOB(L) 
DN4(H) 24 OB All 12 AD D7(L) 

+5V ONS(H) 21 07 R5152 AI2 
2K D N6 (H) Ie 

I AI3 
ON 7 (H) 14 R7101 AI4 

2K DNO(H) /I 
2 AIS 

DN.9(H) a8 Ai/I 
DNIIZl(H) .34 AI 
DNIICH) .31 A2 
DNI2(H) 27 

A3 
ON I.3CH) 2.3 A4 
ONI4(H) 20 

A5 
ON IS(H) 17 AS 
ON IS(H) 13 

A7 

~ CLR 

MSEL 
2S RFSH 
.36 LE -

P/O A75 256K-BYTE MEMORY BOARD 

r-
BDAL!1l(L) 

BDALI (L)--" 

BDAL2(L) "-

BDAL6(L) /. 

BOA L4(L) ~ 
BDAL,S(L) / 

BDAL6(L) 

U7110B BOA L7 (L) , 
2 

74F74 BOAL8(L) 
10 

BOAL.9(L) "-12- .9 OTISeH) 

~ S 

-_" o Gl _SOALI0(L) 

BOALI1 (L) "-

R +5V BOALI2(L) 

~ SOAL1.3(L) 

RP7091 
BOALI4(L) ~ 

2K BOA L IS(L) 

L_ 

5 S 7 8 

DNLP(H) 

ON HP(H) }~ 
U5060 
AM2.966 

13 7 LA0(L) 

17 .3 LA I eL) 

15 S LA2(L) 

8 -[>- 12 LA.3 (L) 

~ 6 I 14 LA4(L) 

4 I 16 LA5(L) 

" I .9 LA6(L) 

2 I 15 LA 7(L) 
I 

~"I~ 

ON!l1(H)-DNI5(H) 

~ 
lDNI1l(H), 0 NI2 (H) 

~ 

BUS INTERFACE CIRCUITS ~ 
(670-7951-00 Ot UP) 

ID 
c: 
Ul 

Z 
-I 
m 
::D 
." 
):0 
o 
m 
o 
ii o 
c: 
=i 
Ul 



RMRQ(L) 

+SV 

1 
RSIS2 +5V 2K P7071 (I) 

U7050 
P7171 

I 
I n Y7170 n R7101 RP70S1 74FlSI 

2K a 2K 
Bit [)-3Mjot 2 c 4 o¢ 

P7071(2) 

n 
l:J~~ .3 Dl 

! 
W 6 

U7080B U7120 
NOTE: Table 21-1, shows ·2 745174 02 ~i1liZS Ie pln-oul (vee" GND) 

W70t65 pa7~ : 6 6 7 .3D aQ ® Static Sensitive Devices 1 D.3 See Maintena .. e Section W7t6a :ti® COMPONENT NUMBER EXAMPLE 15 04 
Component Number U7040 Wly61 ~ 60 . , IT,R1t4, . 

AM 26SHII 14 05 
- ~~~ 

~E ~ BBS7(L) W7y67 
"::: Subassembly Circuit 62 

7 BOAL21 (L) 1.3 06 Number (it used) Number BI 
W7j6S 4 2D S 

Chassis-mounted components have no Assembly Number Bill 
2 BOAL20(L) 2Q 

prefix-see end of Replaceable Electrical Parts Usl 15 BOALIS(L) 12 07 ~ 40 4Q 
10 

B.3 W8062 

ZI 6 s C 
.3 10 

~ SNo KiZS B 

i!.3 14 " A 

-z2 10 SS7 (H) 
-U7~IF~2A U 7140B 

s 1.3 12 
U6090A 

~ 
7 SO 5Q 

a,O ~ 74F{Il4 74F¢¢ 2 - _r-. 74 F!/J4. 

f?=R 

lQ 
.3 

ON12(H) I .2 I ,s-v 4 

ON i1l(H) 
10 8 

eASeL) I 

RSYNC(H) 

U7100 
PSI7a U6140A 

AM26S1{1l n R7141 74L52Z1 

~~. 
+5V 2K 15R7C 

~ 10 B2 9 BDAL18(L.) 
I A P7111 2 BOAL17(L) n 11 B¢ 

~4 F. 15 BOALI6(L) 9 I 

1pT~ 
12 B.3 10 8 

1/ U6130C 
.. OTIS(H) 1.3 a DN17(H) 74F IJiJ U6090F 1.3 :i!!Zl 

ZZ 10 ON18(H) 74FIl14 

P7073 6 ~ 12 i!1 n ~ GNO 
v 

~~l +SV 2K L. J K ~ E Z.3 14 

E NOUT(L) .BI 7 

CA5 (H) 

ROOUT(H) 
~{ 

P/O A75 Z56 K-BYTE MEMORY BOARD 

85 60/85GI/ 85f:,z' SERVICE 

r-
BBS7(L) 

BDA L 16 (L) I 
U7140 

TP714.3 TP7144 BOA L.17(L) 

74Fi1l4 ! I BDALI8(L) '-

13 12 CL K 2 (H) 

~ 
BOA L IS (L) 

BDAL20(L) / 
~ --1)0- 10 eLKI CI-l) 

~ BOAL21 (L) 

U5170A U5170B 
74F74 74F74 

1 TPSI71 I 

S 1 4 10 
2 5 12 S 09 60CH) 
a 0 Q /I 

D Q 

}~ - '---
- 6 

RQ - R 

"]I ~ /VI E RQ(H) 

MERQ(L) 

U5140A 
74FI.3S 

2 A U5130 

.3 B 

y¢ 

VI 
Ei 

I 

U6120 
74FIZl(2l 

I I. 1.3 
ZI A 

J I" 121 "'jD 

I I 

AM2!:)66 

4 2 18 CA5¢(L) 

S 4 --{>-
I I 

16 CAs I (L) }~ 

U6130 
74Fl1/S 

131 liZ 
II 

Is 
A 21 ., 

al 
41 

~ 

~' WRT(H) 
~ 

U5130 

8 

~ 
6 

fI3 

AM2366 

12 WL I<l(L) 

}~ S WL 1 (L) 

---[>- 14 WH i1l (L) 

I 7 WH 1 (L) 
I 

J"I~ 
DNIS(H) 

~ BWTBT (L). '-
/ 

L_ 

EN OUT'(L) 

~ 

TIMING AND CONTROL %> 
(670 -7 951 - 00 &. Up) 

I -I 
3: 
Z 
C) 

l> 
Z 
C 
o o 
Z 
-I 
:JJ o 
r 



U6150A I U6170A U6170B 
74F74 4 74LS393 TPr'71 74 LS353 U7160D 

2 s 5 1-6 13 - 74F!2i.0 

~ o Q QD QB~II TSY 
CLK2(H) 

il 
a 12 

~D r-------' R 

T 1 
MERQ(L) 

U6110A U7160C U7150B 74FI0 U71S0A I 74F00 74Fj2lB 
~8 74 F08 

13 12 4 6 2 3 10 
L§.LJ 

~ r--LJ 
U51S0C 12 U6160A 

~ 74Fj2l2 745260 
GO (H) S 10 I~S I 2 

~ 2 
a i----" 

----z' U7140A 
4 U6160B I' 

74Fi2I4 
~ 745260 
';0< --, 6 

W RT CH) -;-< ~ 

U61508~ 
74F74 

I 

10 4 
12 s _w--;-rt-c-,,0 
r-

Q~ 
~I>0 

8 Q~ 

MERQ(H) 

NO 
Ie 

TE: Table 21-1, shows 
pin-out (Vee & GND) 

Static Sensitive Devices 
See Maintenance Section 

COM PONENT NUMBER EXAMPLE 

Component Number , 
~TRIL4 I Schem~tic 

Y CirCUIt Assemb 
Numb er Subassembly Number 

Number (if used) 

Chassis-mounted components have no Assembly Number 
prefix-see end of Replaceable Electrical Parts list. 

j;a U6090Dfi U Z ~172 A 
74F04 

+SY R51S2 
1 2K 

I 

I R7101 
2K 

2 

~ 
U7160B 

U6140B 74F!2i!2i 

R714.2 74LS2.21 P71GI USI60A 
2K 7~~ D 7:£ 

I USI60B 
74F74 

S A 

Tis 
2 3 

10 

~~ 
12 2 S 5 12 S '" I a 0 Q o Q r-NC 

~ a II 

U7160A 
,-v 

RQ~ RQ 
8 REF(L) 

~ I R71S1 74F!2i!1i U7140D 2K 74F04 I' ~ 
TOV 

~64100A ~20C U7150D 
U6100C U6100B U6100D U6100E 74F00 74F08 

745174 745174 745174 745174 ~II 745174 10 8 
6'-7 4-S 11'-10 13 r--- 12 3-2 1.2 

'" s 303Qr---;- 20 20 S 404Q 
~ 

SOSQ 
9 '010 TZ(H) 

% -I> r- -

~ ~~16 R R R R R 

T 11 T 11 T U5150D 

~ U6100F 74F02 
I p. 745174 

I T 
U5150B 
74 F02 r*1 13 RAS!2I(L) 

6 
4 15 - -{(--Is RA5 1 (L) )~ 51 

U6120B U5130 I I 
U6090E AM2966 J'S 74F00 74Fi2I4 

=in 6 II 10 CA5(H) 

I 1 eASeL) )~ 

~ U6110B 

U6110C 
74Fl11l ENOUT(L) 

~~ 
74 F10 3 

6~80A 10 I "---
1/ --".B 74F011l 

"'~ 
I 3 

U7090 U7150C 
8838 

~ 
74F08 

14 :01 6 
RM RQ(L) 

.I3 8 . )~ Z0 3 RSYNC(H) 

" 12 
'5"" II Z2 ~ 

~ Ei9l 10 
7 iii B1 f--< 

~iii B2 
sa 

U7140Cl4> 6 

10 74F04 
I 

4 

12 
15 

R5Y NC(L) ~ 
RDOUT(HJ I~ 

BSYNC(LJ 
BOINeL ) 

BOO U TeL) 
BRPLY(L) 

, 
L_ 
P/O 
PI 

P/O A 75 256K- BYTE MEMORY BOARD 

8560/85GI/85G2. SERVICE CONTROL CIRCUITRY ~ 
(670-7951-00 & Up) 

" 

o o 
Z 
-I 
:D o .. 
o 
:c 
o 
c 
::::j 
:D 
-< 



CAS0(L) 

RAS0(L) 

ON I CH) - ON 7(H), 0 N3(H)-DNIS(H) 

CASI(L) 

RASI (L) 

WH0(L) 

WL>'l (Ll 

WL I (L) 

W HI eL) 

U3010-U4180 
H M46 64 
-

LA0 eLl 5 AiZI 
LA 1 C L) 7 AI 
LA 2 eLl 6 A2 
LA.3 eL) 12 A3 
LA4(L) II A4 
LAS (L) 10 AS DOUT 14 OT' .. 

LA6(L) 13 A6 
LA7(L) 8 A7 
ON· .. 2 DIN 
WH,WL' -. .3 WRITE 
RAS(2)(L),RA51(L)4 RAS 
CAS0CL),CAS1(L) 15 CAS 

psoai 

D D 
D N i1! (H) R.J"ee!' BCte~,t EFt ,",~HI' 
DNLP(H) I 1 I I 

I 1 

PSDSI 

D D 
AQ~fASrtu A~~j' 

I 

P.s 101 

D D 
o N8(H) A II'AJ t-Kt, ~MtA;JA6I'Act 
DN H P(H) I 1 I I 

I 1 ON CleH) 

PSIII 

orE: Table 21-1, shows N 
Ie 

D D 
pin-out (Vee & GNO). 

U3100 
.----

WH1CL}3 

RASICL) 4 

CASICL) IS 

DNHP(H)Z 14 DTHP(H) 

-
U3090 
-

WLI(L).3 

RA5I(L)4 

CA51(L)t5 

ONLP(H)2 14 OTLP(H) 

'---

U4100 
-

WH13CL).3 

RAS0(L) 4 

CASe-CL) 15 

ONHP(H) 2 14 DTHP(H 

-
U4090 

WL0(L) 3-

RAS>!l(L)4 

CAS0(L) 15 

DNLP(H) 2 14 DTLF(H) 

-

D N iZI (H) 

OTJ2ICH) 

Static Sensitive Devices 
AA ArttE AFt~ AJ' 

OT8(H) 

See Maintenance Section 

COM PONENT NUMBER EXAMPLE 

Component Number 

~TRle' 
bly Sc~.~:;iC 

Subassembly Numbar 
,"". 
Number 

Number (if used) 

Chassis-mounted components IIave no Assembly Number 
prefil-seeend of Replaceable E1edrical PartsUsl. 

I 

5560/5561/8562. SERVICE. 

U3180 U3010 
.---- 15r--15 

4 4 

.3 8 

D N IS(H) 2 14 DTI5(H) ON7(H) 2 14 OT7CH) 

'---- '----

U3170 U3020 
r---

15'----15 

4 4 

.3 .3 

DNI4(H) 2 14 DTI4(H) DN6(H) 2 14 OT6(H) 

'---- -
U3160 U3030 
r--- IS-15 

4 4 

a .3 

ONI3(H) 2 14 DT!.3(H o N5CH) 2 140T5(H) 

-

U3150 U3040 
- .---

15 15 

4 4 
.3 .3 

ON !2(H) 2 14 DTI2(H) DN4CH) 2 140T4(fI) 

'-----

U3140 U3050 
- -

15 15 

4 4 

.3 .3 
ON11(H) 2 14DT1!(H) DN.3(H) 2 140T.3(H) 

- -

U3130 U3060 
- 15-15 

4 4 

8 a 
DNlO(H) 2 14 DT!O(H) D N 2 (H) 2 14 OT 2 (f-I) 

~ -
U3120 U3070 
~ 15'--15 

4 4 

a ,3 

ON8(H) 2 14 DT.9(H) ON! (H) 2 14 DTI (H) 

'--- ~ 

U3110 U3080 

15'---
,----

15 

4 4 
a .3 

DN8(H) 2 14DT8(H) DN>!l(H) 2 14 DT0(H) 

f '--- '--- J 

P/O A7S 256 K- BYTE MEMORy BOARD 

U4010 
r---

15 

4 

3 

DN7(H) 2 14 OT7(H) 

'----

U4020 

15'----

4 

.3 

ON6 (H) 2 140T6(H) 

'----

U4030 
.---

15 

4 

.3 

ONS(H) 2 14oTS(H) 

'----

U4040 
.---

15 

4 

.3 

DN4(H} 2 14 DT4(H) 

'----

U4050 
.---

15 

4 
.3 

DN3(H) 2 14 DT.3(H) 

U4060 
.---

15 

4 
a 

ON2(H) 2 14 DT 2(H) 

'----

U4070 
,----

IS 

4 

a 
ON!(H) 2 14DTI(H) 

'---

U4080 
r---

IS 

4 

-3 

DNi1I(H) 2 14 DT0(H) 

'----- J 

DTI - DT 7(H) ,DTS(H) - DT 15(H) 

U4180 
.----

15 

4 

.3 

ONI5(H) 2 14 DT IS(H) 

~ 

U4170 
,--

IS 

4 
.3 

DN 14(H) 2 14 DTI4(H) 

-
U4.160 
-

IS 

4 

3 

DNI.3(H) 2 14 DT 1.'l(fI). 

-

U4150 
-

IS 

4 

.3 

DNI2(H) 2 14 OT 12(H) 

-
U4140 
-

15 

4 

.3 

DNI'(H) 2 14 OTI! (H) 

-
U4130 
-

15 

4 

,3 

DNIO(H) 2 14 DT!>!l(H) 

-
U4-120 

IS'---

4 

8 

Dt>J5(H) 2 14 DT5(H) 

'---

U4110 
.----

IS 

4 

a 
DNa(H) 2 14 DTaCH) 

'---

DTLP(H) 

OT0 (H) 

DTHP(H) 

o TaCH) 
}~ 

256 K - BYTE MEMORY ~ 
( 6 7 0 - 79 51 - 00 &. Up) 



8560/8561/8562 Service 

A B c D E F G H J 

Cl1i132 

1 

2 

3 

4 

5 

: ciie1:; ~..Eii71: 'CHaP 

r l c~ 
t ~J 

:.J:; .. _T:; ~ ~ ~-C"hl6~ : C"hl71; ::-1=-,,",81~ ~'ffii-: ::::£""ffllii-: ~:ffIT~ ~c~'i'2i-: :=C:ff~ ~1~'i-: ~61: ~ : c:<HE ::::£flB~ 

rVl I' 
TP6171 

6 

'-~1 r:==~ r-~~-
L~ L.~!!,1--, '--~~, 

USlHIiI 

7 B B FJ ,."I R B B R O_on 

o :.J:;1fl'22 ~ : C1fl'32; 
1"7111 

8 

Y7171i1 

9 Pl 

Figure 21-12. A85 512K-Byte Memory Board. 

K 

• 

COMPONENT NUMBER EXAMPLE 

Compone~t Number , , 
A23 A2 R1234 

Assembly TrLSC~~~~:iC 
Number Subassembly Number 

Number (if used) 

Chassis-mounted components have no Assembly Number 
prefix-see end of Replaceable Electrical Parts list 

IY:\ Static Sensitive Devices 
\J:)I See Maintenance Section 

4759-56 



Table 21-5 
One Hundred-one O.22p,F 

Oecoupling Capacitors 

Cl0ll C217l C4l6l 
Cl02l C2l8l C417l 
Cl03l C30ll C4l8l 
Cl04l C3021 C5l4l 
Cl05l C303l C5l5l 
Cl06l C304l C5l6l 
Cl07l C305l C5172 
Cl08l C306l C602l 
Cl09l C307l C603l 
Cll0l C309l C606l 
Cllll C3l0l C607l 2i' 
Cl12l C3lll C609l ~ 
Cl13l C3l2l C6l0l ~ 
Cl14l C3l3l C6l2l ~ 
Cl15l C3l4l C6l22 ~ 
Cl16l C3l5l C6l3l 

Cl17l C3l6l C6l32 
Cl18l C317l C6l4l 
C20ll C318l C6l51 
C202l C40ll C617l 
C203l C402l C6l8l 
C204l C403l C7021 
C205l C404l C703l 
C206l C405l C704l 
C207l C406l C705l 
C208l C407l C708l 
C209l C408l C7092 
C2l0l C409l C7l02 
C2lll C4l0l C7ll2 
C2l2l C4lll C7l2l 
C2l3l C4l2l C7l52 
C2l4l C4l3l C7l62 
C2l5l C4l4l C80l0 
C2l6l C4l5l 

P/O 
PI -, 

o T ¢ (H) 

OTl (H) 

OT 2 (H) 

OT o(H) ~{ 
ENOUT'CL) 

CLKI(H) 

EN 0 UT (L) 

OTL P(H) 

DTHP(H) 

OT4(H) 

DT5(H) 

DT6(H) 

DT7(H) 
~{ 

tC8010 

+5V 

25f1F 

TONE 
>;] 0.22 

HUNDRED-D~E CAPS. 
f1F 

OT 8(H) 

DT.9(H) 

OT 10 (H) 

DT11(H) 
~{ 

DTI2 (H) 

DT 1.3 (1-1) 

OTI4(H) 

OTI5(H) 
~{ 

ONI6(H) 

T 2 (H) 

REF (L) 

RSY NC(L) 

8560/8551/55(;2:. SERVICE 

U5020 
A M2.50a 

3 AQl B0 
4 BDALi2lCL) 

17 A3 B.3 
16 BDAL1CL) 

7 AI B I 
6 BDAL2(L) 

10 
A2 B2 14 BDAL3(L) 

Rj1S 2 ON i2l (H) 

.9 BE R3 
15 ON I (H) 

19 
DRCPRl 8 ON2(H) 

I RLE R2 12 

POE 000 '0 

DN.o(H) 

U6030 
AM2.50B 

S BE ODD 10 

19 DRCP BI 6 BOAL4(U 
.-/ 

7 B2 
14 BOAL5(L) 

Al 16 BOA L6(L 13 83 A2 
4 BDAL 7(U 17 B0 A5 

a R! 8 DN4(H) 
A0 

R2 
12 DN5(H) FRee., 'a DN6(H) 

II OE R0 2 ON 7 (H) 

U5030 
AM2508 

9 BE ODD 10 

13 ORCP B2 ''''' BDA LB(L) 

13 133 
16 BOA L .9(U 

A2 
17 8(21 4 8DALll2l(L 

A3 .0 BI 
6 BDALIICL) 

A¢ 
7 AI R2 

12 DNa (H) 

R3 
Ie o N.9(H) 

I RLE R0 2 ONI0(H) FOE R1 8 ON11(H) 

U6020 
AM230e 

.9 BE ODD 10 

IS 
DRCP Bi2l 4 BOALf2(L) 

Bl 6 BDALf.o(L) 3 
A~ 

7 B2 14 BOAL14(L) 
Al 16 BDALIS(L) 13 A2 B3 

17 R(2I 2 ON12 (H) 
A.3 

8 DN1.3 (H) RI 

p~e 
12 ONI4(H) 

R2 

R.o 
15 DNI5CH) 

® Static Sensitive Devices NOTE: Table 21-1, shows 
See Maintenance Section Ie pin-out (Vee & GND) 

COMPONENT NUMBER EXAMPLE 

Component Number . , 
A23fR1234 

Ass bl T Lschem~ic U7080D em 'Y Circuit 
Number Subasst'!lbly Number 

Number (If used) 74 FSZJSZJ 

12 Chassis· mounted components I'Iave no Assembly Number II prefix-see end of Replaceable Bectrical Parts List 

~ 
U6090C 

74F04 

5" 6 

U6080 
74 LS266 

al 1,0 
91 C 

III 13 I 
U6080 12 I JJD 
74LS266 I I 

6/ 14 
51 B 

1.0 I / 

2 I A 
I I U5040 

AM2.564B 

.3 RASI 
37 A OD0 (L) 

4 00 

~ 
RSEL0 33 A DOl (L) 

01 
>--- RSELI 2.9 ADD2(L) 

7 CAS! 
02 

--< 26 AOO.3(L) 
ON I (H) 55 A5 03 

ON2(H) 32 04 
22 ADD4(L) 

A.9 19 ADD5(L) D N 3 (H) 26 os AI0 15 ADD6(L) ON4(H) 24 06 
All 12 AD D 7(L) +SV ON5(H) 21 07 RSI52 AI2 

2K D N6 (H) Ie 
I AI3 

ON 7 (H) 14 
R7101 AI4 

2K DN8(H) II 
2 AI5 

ON 3(H) .35 AQl 
ONli2l(H) 34 AI 
o Nil (H) .31 A2 
DN 12(H) 27 

A.3 
ADDJZI(L) 

ON 1.o(H) Z3 A4 A DDI (L) 

ONI4(H) 20 
A5 AOD2(L) 

DNI5(H) 17 A6 AD D3(L) 

DNI6(H) 13 AOD4(L) 
A7 

~. CLR A D05(L) 

ADD6(L) MSEL 
25 RF5H ADD7(L) 

56 
LE -

P/O A8S 512K-BYTE MEMORy BOARD 

4759 -101 

- -
BDA L Ql(L) 

BDALI (L) 

BOAL2CL) 

BOAL3(L) 

BOA L4(L) / 

8 D AL5(L) " 

BOAL6(L) " 

U7110B BOA L 7(L) " 
2 74F74 BOAL8(L)-" 

10 
BDAL3(L) 

L'- .9 OTI6(H) :5 ~ II 0 GI BDALlQl(L) 

BOALll(L) 

R +5V BOALl2(L) 

Ii5 BOALI3(L) 

BOALI4(L) 
RP7031 
2K BDA Lf5(L) 

L_ 

5 6 7 B 

ONLP(H) 

ONHP(H) }~ 
U5060 
AM2366 

1.3 7 LA0(L) 

17 .3 L A I (L) 

15 5 LA 2 eL) 

a 12 LA 3 (L) -[>-
~ 6 I 14 LA4(L) 

4 I 16 LAS(L) 

II I 9 L A6(L) 

2 I 15 LA7(L) 
I 

~" 19 

U5070 
AM2966 

13 7 H A J2! eL) 

17 .3 HAl eL) 

15 5 H A 2 (L) 

8 -[>- 12 H A.3 (L) 

6 14 HA4(L) ~ I 
4 I 16 H A.3 eL) 

II 
I 

3 H A6 (L) I 

2 I 18 H A 7 (L) 
I 

~','9 

ON 0(H)- DN 15(H) 

~ 
lDN0(H» D NI2 CH) 

~ 

BUS INTERFACE CIRCUITS <@> 
(670-7952-00 &- UP) 

III 
c: 
(J) 

Z 
-I 
m 
:tI 
"T1 
l> 
(') 
m 
(') 

li 
(') 
c: 
=i 
(J) 



RMRQ(L) 

+SV 

1 
R51S2 t-sv 2K P7071 (1) 

U7050 
P7171 

I 
I D Y7170 D R7/01 RP7031 74FISI 

2K .3 2 K 
B ..f c [)-if4 2 4 D¢ 

P7071(2) 

D 
j4'~ 3 DI 

! 
W 6 

U7080B 
U7120 

NOTE: Table 21-1, shows 2 745174 
Ie pin-out (Vee & GND) 02 ~00 

W7yS pa7 ; ! 6 6 7 ® Static Sensitive Devices I 3D 3Q 
D3 

See Maintenance Section 
W7163 

COMPONENT NUMBER EXAMPLE IS 04 
.~ 

Compone~t Number U7040 W7CYSI ~ 6D . , 
AM26S10 14 OS IT,Rl[4 

Assembly sc:crr;;,tic ~E 3 BBS 7(l) W7167 
B2 

Number Subassembly Number 7 BDAl21(l) 13 06 Number (if used) BI 
W7163 4 5 

B0 
2 BDAl20(L) 20 2Q 

Chassis-mounted components have no Assembly Number 12 II 10 prefix-see end of Replaceable 8ettricaJ Parts list IS BDAL/S(l) D7 4D 4Q B3 W8062 

"I 
6 ~ s C 

~ 5 10 
GlND i!12I 8 

za 14 II 
A 

Z2 10 7 S 1.3 12 
U6090A 

~ 
U7080C 

5D SQ 
.3 lD 2 

74F04 e 74F011l J?> R 

tQ -
ON 12 (H) I 2 

D N 121 (H) 

CAS (L) I 

RSYNC(H) 

U7100 U6140A 

AM 26510 R7141 74 lS221 

+5V 2K IS'R/C 

~ 1121 B2 8 BDAl18(L) 
I A P7111 2 BDAlJ7(l) 

D r 1 B0 

~4 F. IS BDAL16(L) 12 B3 ifi ~ DT 16CH) 15 .3 DNI7(H) U6090F 15 ZiZJ 
10 DN18(H) 74F04 Z2 

P7073 ? 6 ~12 <aND Z 1 

D 
~ +SV 2K l ..J K 12 E Z5 

14 
---< 

ENOUT(l) 4 7 ·Bl 

CAS (H) 

RDQUT(H) 
~{ 

P/O AB5 SI2K-BYTE MEMORY BOARD 

8560/85(;1/8562. SERVICE 
4759- IOZ. 

BB57(i") 

BDA L 16 (L)! 

U7140 
TP7/43 TP 7144 BOA L 17 (L) .... 

l j 74FI2I4 B DA L 18(L) .... 

BDALI3(L) .... 13 12 ClK2(H) 

~ ~ --{»- 10 ClKI(H) BDAL20(l) .... 

~ BDA L21 (L) ~ 

USI70A U5170B 
74F 74 ]4F74 

I TP5171 I 

4 S 5 ! 10 
2 12 S 8 60(H) 

D Q D Q 

}~ 
.3 II - -

-tl R 

~ ME RQ(H) 

ME RQCL) 

U5140A U5130 74F 139 AM2S66 
2 A Ylli 4 2 15 CAS0(l) 

a B Y 1 5 4 16 CASI(l) }~ 6 6 --1;>- 14 CAS2(L) 
Y2 

7 8 12 CASaCl) Y3 
G 

I 

U6130 
U6120 74F10 
74Ff2li2! 

"~T 
I I 

15 
21 A 

III 
~: A J .31 .., 6 

"'jD 41 121 

~ 1 I 

~ 

JI 
WRT(H) 1]> 

USI20 

17 
---;s 
'13 
0-

II 

a .--
6 
~ 

4 
~ 

2 

AM2966 

a WL 0(l) 

S Wl I (l) 

7 WL2(L) 

9 W l 5(L) 

--1:(- ~ 12 WH III (l) 

I 14 WH 1 (l) 
I 16 WH 2 (L) 
I 
I 18 WH3(l) 
I 

JI,I,9 

DN 16CH) 

~ BWTBT (L) .... 

L_ 

EN OUT'eL) 

~ 

TIMING AND CONTROL ~ 
(670-7952-00 &. Up) 

I 
-i 
3: 
Z 
G) 

l> 
Z 
C 
(') 
o 
Z 
-i 
:IJ o 
r-



U6150A I U6170A U 6170B 
74F74 4 74L5.3S.3 TPy'71 74LS3S3 U7160D 

2 5 5 1'-- 6 13'-- 74F00 
.- o Q QD QB~II +5Y 

CLK2(H) .3 
8 12 

il 
~D~ 

R 

I I 
MERQ(L) 

U6110A U7160C 
74F'0 74F00 U7150B U7150A 

I I 
~6 

74F06 74F0a 4 13 '2 10 6 2 3 
L§.LJ 

fi ,--W-J 
U51S0C .2 U6160A 

~ 74F02 745260 
GO (H) S 

'0 I~ 5 • 2 
,..§.JJ V 2-

.3 
U7140A ~ 4 U6160B 74F04 

C E 745260 
10 -----, 6 

W RT(H) s"---' 

U61508~ 
74F74 

I 

10 4 
.2 5 ~®-4-rs'--~ r-;-;-o ~D ~ 

RQ~ 8 - 6 Qr--
"lERQ(H) 

N 
I 

OTE: Table 21-1, shows 
e pin-out (Vee & GNDI 

Static Sensitive Devices 
See Maintenance Section ® 

COM PONENT NUMBER EXAMPLE 

Component Number , 1rRle I Sche~fjc 

: Subassembly ffu~:r 
A=mb 
Numbe 

Number (if used) 

Chassis-mounted components have no Assembly Number 
prefix-see end of Replaceable Electrical Parts Ust. 

~ U6090Df U z ~172 A 
74 F04 

Try R5152 
2K 

I 

l R7fOf 
2K 

2 

~ U71BOB U6140B 74F00 

R7142 74LS221 P7161 USI60A 
2K 7~~ D 7Jt- I USI60B 

74F74 
3 A ;[' 2 3 

10 

~ BR~ .2 

25 5 12 5 '" s • .3 D Q D Q f--NC 
~6 ~ 

U7160A RQ~ RQ 8 
I R715' 74F00 U7140D 2K 74F04 T ~ 

+ov 

~64100A ~20C U7150D 
U6100e U6100B U6100D U6100E 74F00 74F08 

745174 745174 745174 745174 ~ll 745174 10 8 
6~7 40-5 "-'0 '3 ,------- '2 3'------- 2 '2 

'" e 3D.3Q --'----s 2D 2Q :3 4D4Q 9 sDEQ 9 lD fQ 
.- .- .- ,--

R R -r- ~ i7 ~~15 T l' 
I r U5100F 

745174 
R 

I I 

~ USISOB 
74 F02 '3 -{>-

6 4 1/ • 
sl I 

U6120B U6090E 
U5130 

J'S 74F00 AM2.9G6 

in 6 
74F04 

" r-.. 
10 

T I 

~ U6110B 
74F10 

U6110C 3 

O~80A .0 74 F10 
I 

----;t -----,.8 
74F00 

:3 ---'. 
I 3 

U7090 U7150C 
8838 

~ 
74F06 

'4 J3 6 Zf 8 
i!0 3 

" 12 U7140C~ 6 

'S II :i!2 '0 74F04 
~ 

~ 10 i3¢1 

~E Bi 4 

~E B2 12. 

55 15 

.3 
5 
7 S 

REF(L) 
~ 

T2(H) 

~ 12~ 13 

~ 
USl50D 
74F02. 

RAS0(L) 
RAS1 eL) }~ RAS2(L) 
RAS3(L) 

CAS(H) 
C A S(L) )~ 

ENOUT(L) 
~~ 

RM RQ(L) 

RSYNC(H) }~ 
RSYNC(L) ~ 
RDOUT(H) ~_ 

BSYNc(L) 
B 0 I N (L) 

B D 0 U TeL) 
BRPLY(L) 

L_ 
P/O 
PI 

P/O ASS 5IZK- BYTE MEMORY BOARD 

8560/85GI/5562. SERVICE CONTROL CIRCUITRY 4Y 
(670-7952-00 & UP) 

"-

() 
o 
Z 
-t 
:D o 
r-
(') 

:D 
(') 
c: 
=t 
:D 
-< 





8560/8561/8562 Service 

REPLACEABLE 
MECHANICAL PARTS 

PARTS ORDERING INFORMATION 

Replacement parts are available from or through your local 
Tektronix, Inc. Field Office or representative. 

Changes to Tektronix instruments are sometimes made to 
accommodate improved components as they become available, 
and to give you the benefit of the latest circuit improvements 
developed in our engineering department. It is therefore 
important, when ordering parts, to include the following 
information in your order: Part number, instrument type or 
number, serial number, and modification number if applicable. 

If a part you have ordered has been replaced with a new or 
improved part, your local Tektronix, Inc. Field Office' or 
representative will contact you concerning any change in part 
number. 

Change information, if any, is loc'ated at the rear of this 
manual. 

ITEM NAME 

In the Parts List, an Item Name is separated from the 
description by a colOn (:). Because of space limitations, an Item 
Name may sometimes appear as incomplete. For further Item 
Name identification, the U.S: Federal Cataloging Handbook H6-1 
can be utilized where possible. 

FIGURE AND INDEX NUMBERS 
Items in this section are referenced by figure and index 

numbers to the illustrations. 

INDENTATION SYSTEM 

This mechanical parts list is indented to indicate item 
relatiol1ships. Following is an example of the indentation system 
used in the description column. 

1 2 3 4 5 Name & Description 

Assembly and/or .component 
Attaching parts for Assembly and/or Component 

Detail Part of Assembly and/or Component 
Attaching parts for Detail Part 

Parts of Detail Part 
Attaching parts for Parts of Detail Part 

Attaching Parts always appear in the same indentation as 
the item it mounts, while the detail parts are indented to the right. 
Indented items are part of, and included with, the next higher 
indentation. The separation symbol- - - • - - - indicates the end of 
attaching parts. 

Attaching parts must be purchased separately. unless otherwise 
specified. 

ABBREVIATIONS 
INCH ELCTRN ELECTRON IN INCH SE SINGLE END 

" NUMBER SIZE ELEC ELECTRICAL INCAND INCANDESCENT SECT SECTION 
ACTR ACTUATOR ELCTLT ELECTROLYTIC INSUL INSULATOR SEMICOND SEMICONDUCTOR 
ADPTR ADAPTER ELEM ELEMENT INTL INTERNAL SHLD SHIELD 
ALIGN ALIGNMENT EPL ELECTRICAL PARTS LIST LPHLDR LAMPHOLDER SHLDR SHOULDERED 
AL ALUMINUM EQPT EQUIPMENT MACH MACHINE SKT SOCKET 
ASSEM ASSEMBLED EXT EXTERNAL MECH MECHANICAL SL SLIDE 
ASSY ASSEMBLY FIL FILLISTER HEAD MTG MOUNTING SLFLKG SELF-LOCKING 
ATTEN ATTENUATOR FLEX FLEXIBLE NIP NIPPLE SLVG SLEEVING 
AWG AMERICAN WIRE GAGE FLH FLAT HEAD NON WIRE NOT WIRE WOUND SPR SPRING 
BD BOARD FLTR FILTER OBD ORDER BY DESCRIPTION SQ SQUARE 
BRKT BRACKET FR FRAME or FRONT 00 OUTSIDE DIAMETER SST STAINLESS STEEL 
BRS BRASS FSTNR FASTENER OVH OVAL HEAD STL STEEL 
BRZ BRONZE FT FOOT PH BRZ PHOSPHOR BRONZE SW SWITCH 
BSHG BUSHING FXD FIXED PL PLAIN or PLATE T TUBE 
CAB CABINET GSKT GASKET PLSTC PLASTIC TERM TERMINAL 
CAP CAPACITOR HDL HANDLE PN PART NUMBER THO THREAD 
CER CERAMIC HEX HEXAGON PNH PAN HEAD THK THICK 
CHAS CHASSIS HEX HD HEXAGONAL HEAD PWR POWER TNSN TENSION 
CKT CIRCUIT HEX SOC HEXAGONAL SOCKET RCPT RECEPTACLE TPG TAPPING 
COMP COMPOSITION HLCPS HELICAL COMPRESSION RES RESISTOR TRH TRUSS HEAD 
CONN CONNECTOR HLEXT HELICAL EXTENSION RGD RIGID V VOLTAGE 
cov COVER HV HIGH VOLTAGE RLF RELIEF VAR VARIABLE 
CPLG COUPLING IC INTEGRATED CIRCUIT RTNR RETAINER WI WITH 
CRT CATHODE RAY TUBE ID INSIDE DIAMETER SCH SOCKET HEAD WSHR WASHER 
DEG DEGREE IDENT IDENTIFICATION SCOPE OSCILLOSCOPE XFMR TRANSFORMER 
DWR DRAWER IMPLR IMPELLER SCR SCREW XSTR TRANSISTOR 

22-1 



Replaceable Mechanical Parts-8560/8561/8562 Service 

CROSS INDEX-MFR. CODE NUMBER TO MANUFACTURER 

Mfr. Code Manufacturer Address City, State, Zip 

OOOAC LINCOLN & ALLEN COMPANY 3460 NW INDUSTRIAL PORTLAND, OR 97210 
OOOBH FAB-TEK 17 SUGAR HALLOW ROAD DANBURY, CT 06810 
OOOJA J. PHILLIP INDUSTRIES INC. 5713 NORTHWEST HIGHWAY CHICAGO, ILL 60646 
OOOJL H SCHURTER AG DIST PANEL COMPONENTS 2015 SECOND STREET BERKELEY, CA 94170 
00779 AMP, INC. P.O. BOX 3608 HARRISBURG, PA 17105 
06383 PANDUIT CORPORATION 17301 RIDGELAND TINLEY PARK, IL 60477 
09922 BURNDY CORPORATION RICHARDS AVENUE NORWALK, CT 06852 
15476 DIGITAL EQUIPMENT CORP. 146 MAIN ST. MAYNARD, MA 01754 
18565 CHOMERICS INC. 77 DRAGON COURT WOBURN, MA 01801 
19613 TEXTOOL PRODUCTS, INC. 1410 W PIONEER DRIVE IRVING, TX 75061 
22526 BERG ELECTRONICS, INC. YOUK EXPRESSWAY NEW CUMBERLAND, PA 17070 
26365 GRIES REPRODUCER CO., DIV. OF COATS 

AND CLARK, INC. 125 BEECHWOOD AVE. NEW ROCHELLE, NY 10802 
53387 MINNESOTA MINING AND MFG. CO., ELECTRO 

PRODUCTS DIVISION 3M CENTER ST. PAUL. MN 55101 
73743 FISCHER SPECIAL MFG. CO. 446 MORGAN ST. CINCINNATI, OH 45206 
75037 MINNESOTA MINING & MFG CO. ELECTRO 

PRODUCTS DIV. 3M CENTER ST. PAUL, MN 55101 
75915 lITTELFUSE, INC. 800 E. NORTHWEST HWY DES PLAINES, IL 60016 
78189 ILLINOIS TOOL WORKS, INC. 

SHAKE PROOF DIVISION ST. CHARLES ROAD ELGIN, IL 60120 
80009 TEKTRONIX, INC. POBOX 500 BEAVERTON, OR 97077 
83385 CENTRAL SCREW CO. 2530 CRESCENT DR. BROADVIEW, IL 60153 
85471 BOYD, A. B., CO. 2527 GRANT AVENUE SAN LEANDRO, CA 94579 
86445 PENN FIBRE AND SPECIALTY CO, INC. 2032 E. WESTMORELAND ST. PHILADELPHIA, PA 19134 
87308 N. L. INDUSTRIES, INC., SOUTHERN SCREW 

DIV. P. O. BOX 1360 STATESVILLE, NC 28677 
93907 TEXTRON INC. CAMCAR DIV 600 18TH AVE ROCKFORD, IL 61101 
95987 WECKESSER CO., INC. 4444 WEST IRVING PARK RD. CHICAGO, IL 60641 
S3109 C/O PANEL COMPONENTS CORP. P.O. BOX 6626 SANTA ROSA, CA 95406 
S3629 PANEL COMPONENTS CORP. 2015 SECOND ST. BERKELEY, CA 94170 
Tl105 J PHILLIP INDUSTRIES INC 5713 NORTHWEST HIGHWAY CHICAGO, IL 60646 
T1372 ELECTRI-CORD MFG CO INC 312 E. MAIN ST. WESTFIELD, PA 16950 

22-2 



Replaceable Mechanical Parts-8560/8561/8562 Service 

Fig. & 
Index Tektronix Serial/Model No. Mfr 
No. Part No. Eft Dscont Qty 1 234 5 Name & Description Code Mfr Part Number 

1- 672-1028-00 CKT BOARD ASSY:SD FRONT PANEL 80009 672-1028-00 
-1 333-2890-00 1 .PANEL,FRONT: 80009 333-2890-00 
-2 1 .SWITCH,ROCKER:(SEE S1045 REPL) 
-3 2 .SWITCH,TOGGLE:(SEE S1014 & S1024 REPL) 
-4 352-0157-00 3 .LAMPHOLDER:WHITE PLASTIC 80009 352-0157-00 
-5 378-0602-00 1 .LENS,LlGHT:GREEN 80009 378-0602-00 

378-0602-01 2 .LENS,LlGHT:AMBER 80009 378-0602-01 
-6 3 .LT EMIT DIO:(SEE DS1032,1038,1052 REPL) 
-7 200-0935-00 1 .BASE,LAMPHOLDER:0.29 OD X 0.19 CASE 80009 200-0935-00 
-8 214-2964-00 2 .SPRING,PANEL:COPPER-BERYLLIUM 80009 214-2964-00 

· ·············(ATTACHING PARTS)"·········· 

-9 21 0-0586-00 4 .NUT,PL,ASSEM WA:4-40 X 0.25,STL 83385 ORD BY DESCR 
-10 343-0831-00 2 .RETAINER,SPR:ALUMINUM 80009 343-0831-00 

.. ··········(END ATTACHING PARTS)"········ 
-11 .CKT BOARD ASSY:FRONT PANEL(SEE A70 REPL) 

· ·············(ATTACHING PARTS)"·········· 
-12 211-0116-00 2 .SCR,ASSEM WSHR:4-40 X 0.312 INCH,PNH BRS 83385 ORD BY DESCR 

· ···········(END ATTACHING PARTS)"········ 
.. CKT BOARD ASSY INCLUDES: 

-13 131-0608-00 8 .. TERMINAL,PIN:0.365 L X 0.025 PH BRZ GOLD 22526 47357 
334-4471-00 .. MARKER,IDENT:MKD 670-7474-XX 80009 334-4471-00 

-14 386-4226-00 .SUBPANEL,FRONT:CONTROL 80009 386-4226-00 
-15 175-2588-00 CA ASSY,SP,ELEC:8,22 AWG,9.0 L 80009 175-2588-00 
-16 334-5462-00 MARKER,IDENT:8560 SOFTWARE DEVELOPEMENT 80009 334-5462-00 

(8560 ONLY) 
334-0011-00 MARKER,IDENT:MULTI-USER SOFTWARE DEVELOP 80009 334-0011-00 

(8561 ONLY) 
334-5704-00 MARKER,IDENT:MULTI-USER SOFTWARE DEVELOP 80009 334-5704-00 

(8562 ONLY) 
-17 101-0101-00 TRI M.DECORATIVE: FACADE 80009 101-0101-00 
-18 426-2012-00 FRAME SECT,CAB:OPEN FRONT 80009 426-2012-00 
-19 390-0749-03 CABINET,BOTTOM:EARTH BROWN 80009 390-0749-03 

390-0937-00 1 CABINET, TOP: 80009 390-0937-00 
-20 390-0750-03 2 CABINET,SIDE:EARTH BROWN 80009 390-0750-03 
-21 124-0366-03 2 STRIP,TRIM:CORNER,BOTTOM,PVC,EARTH BR 80009 124-0366-03 
-22 124-0367-03 2 STRIP,TRIM:CORNER,TOP,PVC,EARTH BROWN 80009 124-0367-03 
-23 426-0015-00 2 FRAME SECT,CAB:TOP CORNER 80009 426-0015-00 

··············(ATTACHING PARTS)··········· 

-24 213-0863-00 4 SCREW,TPG,TF:8-32 X 1.375,TAPTITE,FILH 93907 ORD BY DESCR 
············(END ATTACHING PARTS)"········ 

-25 426-0017-00 2 FRAME SECT,CAB:BOTTOM CORNER 80009 426-0017-00 
··············(ATTACHING PARTS)"·········· 

-26 213-0863-00 4 SCREW,TPG,TF:8-32 X 1.375,TAPTITE,FILH 93907 ORD BY DESCR 
············(END ATTACHING PARTS)"· .. ••••• 

-27 348-0617 -04 4 FOOT,CABINET:BOT,EARTH BROWN 80009 348-0617-04 
-28 348-0776-00 4 GROMMET,PLASTIC:BLACK,OVAL, 1.235 OVAL 80009 348-0776-00 
-29 426-0072-00 2 FRAME SECT,CAB:SIDE 80009 426-0072-00 

··············(ATTACHING PARTS)"·········· 

-30 213-0801-00 8 SCREW,TPG,TF:8-32 X 0.312,TAPTITE,PNH 93907 ORD BY DESCR 
············(END ATTACHING PARTS)"········ 

22-3 





Replaceable Mechanical Parts-8560/8561/8562 Service 

Fig. & 
Index Tektronix Serial/Model No. Mfr 
No. Part No. Eft Dscont Qty . 1 2 3 4 5 Name & Description Code Mfr Part Number 

2-1 386-2905-00 SUDPANEL,FRONT: 80009 386-2905-00 
•••••••• ...... (ATIACHING PARTS) .. • .. •••••• 

-2 211-0538-00 3 SCREW,MACHINE:6-32 X 0.312"100 DEG,FLH ST 83385 ORO BY DESCR 
-3 211-0507-00 10 SCREW,MACHINE:6-32 X 0.312 INCH,PNH STL 83385 ORO BY DESCR 

············(END ATIACHING pARTS)'···· .... 
-4 386-2920-00 SUPPORT,PLATE:HARD DISK,ALUMINUM 80009 386-2920-00 

..... • ... **** ... *(ATTACHING PARTS)***** ...... 
-5 211-0507-00 6 SCREW,MACHINE:6-32 X 0.312 INCH,PNH STL 83385 ORO BY DESCR 

.. •••••••• .. (END ATTACHING PARTS)····· .... 
-6 175-9015-00 CA ASSY,SP,ELEC:34,28 AWG,8.5L,RIBBON 80009 175-9015-00 

175-9014-00 CA ASSY,SP,ELEC:34,28 AWG,12.0L,RIBBON 80009 175-9015-00 
(856009/F09-8561 09-856110 ONLY) 

-7 175-9011-00 CA ASSY,SP,ELEC:20,28 AWG,B.OL,RIBBON 80009 175-9011-00 
-8 119-1718-00 DISK DRIVE UNIT:5.25 WINCHESTER 80009 119~171 8-00 

119-1778-00 DISK DRIVE UNIT:5.25 WINCHESTE:R,40 MEGABYT 80009 119-1778-00 
-9 214-3523-00 4 PIN,LOCATING:5.25 HARD DISK 80009 214-3523-00 
-10 407-2839-00 BRACKET,SUPPORT:5.25,HAFiO DISK,ALUMINUM 80009 407-2839-00 

··············(ATIACHING PARTS)··········· 
-11 211-0507-00 4 SCREW,MACHINE:6-32 X 0.312INCH,PNH STL 83385 ORO BY DESCR 

•• .. ········(END ATIACHING PARTS)'········ 
-12 119-1717-00 FLEX DISK DRIVE:QUME TRACK 242 80009 119-1717-00 

··············(ATTACHING PARTS)'·········· 
-13 213-0938-00 6 SCREW,MACHINE:M4 X 8MM L,PNH,STL CD PL 

············(END ATTACHING PARTS)'········ 
-14 407-2838-00 2 BRACKET SUPPORT:FLEXIBLE DISK,ALUMINUM 80009 407-2838-00 

··············(ATIACHING PARTS)'·········· 
-15 213-0538-00 6 SCREW,MAcHINE:2BA X 1.0,HEX HD,STL DC PL 

············(END ATIACHING PARTS)'········ 
-16 361-0627-00 SPACER,PLATE:LEFT,11.612 X 0.994 X 0.08 AL 80009 361-0627-00 

***** ....... • .. (ATTACHING PARTS)···"···"· 
-17 211-0507-00 7 SCREW,MACHINE:6-32 X 0:312INCH,PNH STL 83385 ORO BY DESCR 

············(END ATIACHING PARTS)'········ 
-lB CKi BOARD ASSY:XEBEC CONTROL(SEE A80 REPL) 

*"*"·,**~*~**(ATTACHING PARTS)· .......... 
-19 213-0213-00 4 SCREW,MACHINE:0.25-20 X 1.0,SKT HD,STL 83385 ORO BY DESCR 
-20 211-0008-00 4 SCREW,MACHINE:4-40 X 0.250,PNH,STL,POZ 83385 ORO BY DESCR 
-21 361-0046-00 4 SPACER,POST:0.5 L W/4-40 THRU,ACETAL 80009 361-0046-00 

············(END ATIACHING PARTS)········· 
-22 252-0571-00 NEOPRENE EXTR:CHAN,0.234 X 0.156 85471 DIE#1353 
-23 352-0482-00 HOLDER,CA,TIE:0.75 SQ,STICKY BACK,PLASTIC 06383 ABMM-A 
-24 343-0549-00 STRAP,TIEDOWN,E:0.091 W X 3.62 L,ZYTEL 80009 343.-0549-00 
-25 441-1212-00 CHASSIS,CENTER: 80009 441-1212-00 

.. ***· ........ (ATTACHING PARTS)**u******* 

-26 211-0507-00 3 SCREW,MACHINE:6-32 X 0.312INCH,PNH STL 83385 ORO BY DESCR 
············(END ATIACHING PARTS)'······ .. 
. CHASSIS,CENTER INCLUDES: 

-27 351-0087-00 3 .GUIDE,CKT BOARD:4.75 INCH LONG,PLASTIC 80009 351-0087-00 
-28 441-1141-00 CHAS,CARD CAGE:FRONT 80009 441-1141-00 

**********·***(ATTACHING PARTS)""·""" 
-29 211-0507-00 2 SCREW,MACHINE:6-32 X 0.312 INCH,PNH STL 83385 ORO BY DESCR 

············(END ATIACHING PARTS)'········ 
-30 334-0130-00 MARKER,IDENT:CARD CAGE 80009 334-0130-00 
-31 407-2844-00 BRACKET,CKT BD:ALUMINUM,CARD CAGE 80009 407-2844-00 

******u******(ATTACHING PARTS)***"'******* 
-32 211-0507-00 2 SCREW,MACHINE:6-32 X 0.312 INCH,PNH STL 83385 ORO BY DESCR 

············(END ATIACHING PARTS)'········ 
-33 351-0675-01 2 GUIDE,CKT BOARD:DELRIN,7.0L 80009 351-0675-01 
-34 441-1209-00 CHAS,CARD CAGE:REAR,ALUMINUM 80009 441-1209-00 

··············(ATIACHING PARTS)'·········· 
-35 211-0507-00 2 SCREW,MACHINE:6-32 X 0.312 INCH,PNH STL 83385 ORO BY DESCR 

············(END ATIACHING PARTS)'········ 
-36 351-0675-02 16 GUIDE,CKT BOARD:DELRIN,7.0L 80009 351-0675-02 

22-5 



Replaceable Mechanical Parts-8560/8561/8562 Service 

Fig. & 
Index Tektronix Serial/Model No. Mlr 
No. Part No. Ell Dscont Qty 1 2 3 4 5 Name & Description Code Mlr Part Number 

2-37 361-0626-00 SPACER,PLATE:RIGHT,12.325 X 1.562,AL 80009 361-0626-00 
··············(ATTACHING PARTS)'···· .. •••• 

-38 211-0507-00 2 SCREW,MACHINE:6-32 X 0.312 INCH,PNH STL 83385 ORO BY DESCR 
•••••••••• .. (END ATTACHING PARTS)'· .. • .. •• 

-39 CKT BOARD ASSY:IO ADAPTER(SEE A35 REPL) 
··············(ATTACHING PARTS)··· .. ••• .. • 

-40 211-0601-00 6 SCR,ASSEM WSHR:6-32 X 0.312,DOUBLE SEMS 83385 ORO BY DESCR 
-41 385-0080-00 2 SPACER,POST:0.437 L W/6-32 THO THRU,AL 80009 385-0080-00 
-42 361-1018-00 4 SPACER,POST:0.518 L,W/6-32 THO THRU,AL 80009 361-1018-00 

············(END ATTACHING PARTS) .. •• .. ••• 
.CKT BOARD ASSY INCLUDES: 

-43 198-4498-00 8 .wIRE SET,ELEC: 80009 198-4498-00 
-44 131-0608-00 196 .TERMINAL,PIN:0.365 LX 0.025 PH BRZ GOLD 22526 47357 
-45 136-0729-00 15 .SKT,PL-IN ELEK:MICROCKT,16 CONTACT 09922 DILB16P-108T 
-46 214-2518-00 .HEAT SINK,XSTR:TO-220 OR TO-202 OOOBH 106B-B-HT 
-47 131-2406-00 .CONN,RCPT,ELEC:CKT BD,2 X 17,MALE 75037 3494-2003 
-48 131-2409-00 .CONN,RCPT,ELEC:CKT BD,2 X 25,MALE 75037 3496-2003 
-49 441-0305-00 CHAS,MICROCMPTR: MAINFRAME 80009 441-0305-00 

•••••••••••• .. (ATTACHING PARTS)··········· 
-50 211-0507-00 10 SCREW,MACHINE:6-32 X 0.312 INCH,PNH STL 83385 ORO BY DESCR 

••• .. •• .... ·(END ATTACHING PARTS) .... • .... 
-51 175-9135-00 CA ASSY,SP,ELEC:50,28 AWG,12.5L,RIBBON 80009 175-9135-00 
-52 198-4462-00 WIRE SET,ELEC: 80009 198-4462-00 
-53 175-4541-00 CA ASSY,SP,ELEC:34,28 AWG,7.625L,RIBBON 80009 175-4541-00 
-54 175-4538-00 CA ASSY,SP,ELEC:50,28 AWG,5.0L,RIBBON 80009 175-4538-00 
-55 CKT BOARD ASSY:BACKPLANE(SEE A10 REPL) 

··············(ATTACHING PARTS)'···· .. •• .. 
-56 211-0601-00 5 SCR,ASSEM WSHR:6-32 X 0.312,DOUBLE SEMS 83385 ORO BY DESCR 

•••••• .. ····(END ATTACHING PARTS) .. ••• .. •• 
.CKT BOARD ASSY INCLUDES: 

-57 2 .CONN,RCPT,ELEC:(SEE A10J3,J4 REPL) 
-58 1 31-0993-00 14 .BUS,CONDUCTOR:2 WIRE BLACK 00779 850100-01 
-59 1 .TERM. SET,PIN:(SEE A10J19 REPL) 
-60 .CONN,RCPT,ELEC:(SEE A10J5 REPL) 
-61 2 .TERM. SET,PIN:(SEE A10J14 REPL) 
-62 .CONN,RCPT,ELEC:(SEE A 1 OJ16 REPL) 
-63 .CONN,RCPT,ELEC:(SEE A10J17 REPL) 
-64 1 .CONN,RCPT,ELEC:(SEE A10J15 REPL) 
-65 8 .CONN,RCPT,ELEC:(SEE A10J6 THRU J13 REPL) 

.• .. ••• .. ·····(ATTACHING PARTS)'········ .. 
-66 211-0016-00 16 .SCREW,MACHINE:4-40 X 0.625,PNH,STL,CD PL 83385 ORO BY DESCR 
-67 210-0586-00 16 .NUT,PL,ASSEM WA:4-40 X 0.25,STL CD PL 83385 ORO BY DESCR 

.. ••• .. • .. ··(END ATTACHING PARTS)' ........ 
-68 .CONTACT SET,ELE:(SEE A10J2 REPL) 

22-6 



Replaceable Mechanical Parts-8560/8561/8562 Service 

Fig. & 
Index Tektronix Serial/Model No. Mfr 
No. Part No. Eff Dscont Qty 1 2 3 4 5 Name & Description Code Mfr Part Number 

3-1 1 CKT BOARD ASSY:UTILlTY(SEE A20 REPL) 
-2 105-0792-00 2 .EJECTOR,CKT BD:PLASTIC 80009 105-0792-00 
-3 214-1337-00 2 .. PIN,SPRING:0.10 00 X 0.25 INCH L,STL 80009 214-1337-00 
-4 253-0176-00 1 .TAPE,PRESS SENS:VINYL FOAM,O.5 X 0.062 85471 ORO BY DESCR 
-5 136-0751-00 2 .SKT,PL-IN ELEK:MICROCKT,24 PIN 09922 DILB24P108 
-6 131-0608-00 24 .TERMINAL,PIN:0.365 L X 0.025 PH BRZ GOLD 22526 47357 
-7 131-0993-00 3 .BUS,CONDUCTOR:2 WIRE BLACK 00779 850100-01 
-8 1 CKT BOARD ASSY:I!O PROCESSOR(SEE A30 REPL) 
-9 105-0792-00 2 .EJECTOR,CKT BD:PLASTIC 80009 105-0792-00 
-10 214-1337-00 2 .. PIN,SPRING:0.10 00 X 0.25 INCH L,STL 80009 214-1337-00 
-11 131-0608-00 110 .TERMINAL,PIN:0.365 L X 0.025 PH BRZ GOLD 22526 47357 
-12 131-0993-00 22 .BUS,CONDUCTOR:2 WIRE BLACK 00779 850100-01 

131-0993-07 7 .LlNK,TERM.CONNE:2 WIRE VIOLET 00779 850100-7 
-13 136-0755-00 10 .SKT,PL-IN ELEK:MICROCIRCUIT,28 DIP 09922 DILB28P-108 
-14 136-0757-00 4 .SKT,PL-IN ELEK:MICROCKT,40 PIN 09922 DILB40P-108 
-15 253-0176-00 1 .TAPE,PRESS SENS:VINYL FOAM,O.5 X 0.062 85471 ORO BY DESCR 
-16 CKT BOARD ASSY:256K/512K(SEE A75/A85 REPL) 
-17 105-0792-00 2 .EJECTOR,CKT BD:PLASTIC 80009 105-0792-00 
-18 214-1337-00 2 .. PIN,SPRING:0.10 00 X 0.25 INCH L,STL 80009 214-1337-00 
-19 131-0608-00 59 .TERMINAL,PIN:0.365 L X 0.025 PH BRZ GOLD 22526 47357 

.(8560/8561 ONLY) 
131-0608-00 56 .TERMINAL,PIN:0.365 L X 0.025 PH BRZ GOLD 22526 47357 

.(8562 ONLY) 
-20 131-0993-00 16 .BUS,CONDUCTOR:2 WIRE BLACK 00779 850100-01 

.(8560/8561 ONLY) 
131-0993-00 15 .BUS,CONDUCTOR:2 WIRE BLACK 00779 850100-01 

.(8562 ONLY) 
-21 1 CKT BOARD ASSY:MASS STOR CONT(SEE A45 REPL) 
-22 105-0792-00 2 .EJECTOR,CKT BD:PLASTIC 80009 105-0792-00 
-23 214-1337-00 2 .. PIN,SPRING:0.10 00 X 0.25 INCH L,STL 80009 214-1337-00 
-24 136-0755-00 2 .SKT,PL-IN ELEK:MICROCIRCUIT,28 DIP 09922 DILB28P-108 
-25 136-0813-00 .SKT,PL-IN ELEK:CHIP CARRIER,68 CONTACTS 19613 268-5400-00-11 02 
-26 131-0608-00 19 .TERMINAL,PIN:0.365 L X 0.025 PH BRZ GOLD 22526 47357 
-27 131-0993-00 7 .BUS,CONDUCTOR:2 WIRE BLACK 00779 850100-01 
-28 214-0579-00 3 .TERM,TEST POINT:BRS CD PL 80009 214-0579-00 
-29 253-0176-00 .TAPE,PRESS SENS:VINYL FOAM,O.5 X 0.062 85471 ORO BY DESCR 
-30 .CONN REPT,ELEC:(SEE A45J2 REPL) 
-31 175-9013-00 CA ASSY,SP,ELEC:50,28 AWG,9,5L,RIBBON 80009 175-9013-00 

(A45J2 TO A80) 
-32 1 CKT BOARD ASSY:CPU/KDJ11-A(SEE A15 REPL) 
-33 367-0183-00 2 .PULL,CKT CARD: 15476 0937 
-34 131-1343-00 1 .TERM. SET,PIN:36-0.525 L X 0.025 sa 22526 65501-136 

22-7 



25 

18 

30 

11 A70 
14 

8560/8561/8562 S ERVICE 

'TI 
15 
c 
:D 
m 

'TI 
:D o 
Z 
-I 



w o 

"" o 
Q 
a: 

"" o 
N 
W 
a: 
:::) 

o 
iL 

8560/8561/8562 SERVICE 



34 
, 

': I 

A15 32 

A45 21 

A75 t AS5 16 

@ 

I 

I 

29 

A30 8 

Gf 
t /8 

~, 
I ' 
I 

13 

8560/8561/8562 SERVICE 

"T1 
C5 
C 
:D 
m 
(0) 

C') 

:ii 
C') 
c 
=i 
III o » 
:D 
C 
(J) 



II: 
cr: 
W 
II: 
011 

~ 
11. 
11. 
::;) 
en 
II: 
w 
3: o 
11. 
~ 

W 
II: 
::;) 

o 
u: 

8560/8561/8562 SER VICE 

~I 
I 

17 

I 

I 

107 

114 

111 

130 

113 



Replaceable Mechanical Parts-8560(8561 (8562 Service 

Fig. & 
Index Tektronix Serial/Model No. Mfr 
No. Part No. Eft Dscont Qty 1 2 3 4 5 Name & Description Code Mfr Part Number 

4-39 .COIL,RF::(SEE A66L4091 REPL} 
... • ...... • .. ·(ATTACHING PARTS) ...... ••••• 

-40 211-0553-00 .SCREW,MACHINE:6-32 X 1.5 INCH,PNH STL 83385 ORD BY DESCR 
-41 21 0-0457-00 .NUT,PL,ASSEM WA:6-32 X 0.312,STL CD PL 83385 ORD BY DESCR 
-42 210-0054-00 WASHER,LOCK:SPLlT,0.118 ID X 0.212'"OD S 83385 ORD BY DESCR 
-43 210-1007-00 WASHER,FLAT:0.156 ID X 0.062 THK 80009 210-1007-00 

: .. • .. •• .. ·(END ATTACHING PARTS)' ........ 

-44 214-2953-00 5 . HEAT SINK,XSTR:TO-220,AL 80009 214-2953-00 
-45 .TRANSISTOR:(SEE A66Q4109 REPL) 

.•••••• .. ·····(ATTACHING PARTS) .... • .. • .. • 
-46 211-0507-00 .SCREW,MACHINE:6-32 X 0.312 INCH,PNH STL 83385 ORD BY DESCR 
-47 210-0457-00 .NUT,PL,ASSEM WA:6-32 X 0.312,STL CD PL 83385 ORD BY DESCR 

· ........ • .. (END ATTACHING PARTS)' ... • .... 

-48 . SEMICOND,DEVICE:(SEE A66CR4082 REPL) 
......... •• .. ·(ATTACHING PARTS)' ........ •• 

-49 211-0507-00 .SCREW,MACHINE:6-32 X 0.312 INCH,PNH STL 83385 ORD BY DESCR 
-50 210-0457 -00 .NUT,PL,ASSEM WA:6-32 X 0.312,STL CD PL 83385 ORD BY DESCR 

: .. • .. • .... (END ATTACHING PARTS)'· .. ••• .. 
-51 . MICROCIRCUIT,LI:(SEE A66U4060 REPL) 

.•• .. • .. •••• .. (ATTACHING PARTS) .......... • 
-52 211-0507-00 .SCREW,MACHINE:6-32 X 0.312 INCH,PNH STL 83385 ORD BY DESCR 
-53 210-0457 -00 .NUT,PL,ASSEM WA:6-32 X 0.312,STL CD PL 83385 ORD BY DESCR 

: .. • .. •• .. ·(END ATTACHING PARTS) .... • .... 
-54 2 . TRANSISTOR:(SEE A66Q2063,2073 REPL) 

... ••• .. •• .... (ATTACHING PARTS)' .. •• ...... 
-55 211-0012-00 . SCREW,MACHINE:4-40 X 0.375,PNH STL CD PL 83385 ORD BY DESCR 
-56 210-0406-00 .NUT,PLAIN,HEX.:4-40 X 0.188 INCH,BRS 73743 12161-50 

: .......... (END ATTACHING PARTS)'···· .... 

-57 .COIL,RF:(SEE A66L3083 REPL) 
..... • .... • .. ·(ATTACHING PARTS)'· .... • .... 

-58 211-0019-00 .SCREW,MACHINE:4-40 X 1.0 INCH,PNH STL 83385 ORD BY DESCR 
-59 210-0586-00 .NUT,PL,ASSEM WA:4-40 X 0.25,STL 83385 ORD BY DESCR 
-60 210-0917-00 WASHER,NONMETAL:0.191 ID X 0.625 INCH OD 86445 ORD BY DESCR 

: ........ ··(END ATTACHING PARTS) ........ • 

-61 .COIL,RF:(SEE A66L3061 REPL) 
· .. •• .. •••• .. ·(ATTACHING PARTS} ...... • .. •• 

-62 211-0019-00 .SCREW,MACHINE:4-40 X 1.0 INCH,PNH STL 83385 ORD BY DESCR 
-63 210-0586-00 .NUT,PL,ASSEM WA:4-40 X 0.25,STL 83385 ORD BY DESCR 
-64 210-0917 -00 WASHER,NONMETAL:0.191 ID X 0.625 INCH OD 86445 ORD BY DESCR 

: .... ••• .. ·(END ATTACHING PARTS) ...... • .. 
-65 131-0608-00 10 .TERMINAL,PIN:0.365 LX 0.025 PH BRZ GOLD 22526 47357 
-66 131-0993-00 5 .BUS,CONDUCTOR:2 WIRE BLACK 00779 850100-01 
-67 5 TERM,TEST POINT:(SEE A66TP1 THRU TP5 REPL) 
-68 CKT BOARD ASSY:PS INVERTER(SEE A62 REPL) 
-69 334-5587-00 .MARKER,IDENT:CAUTION 80009 334-5587 -00 
-70 337-3154-00 .SHIELD,ELEC:1.750 X 5.55 80009 337 -3154-00 

... • .......... (ATTACHING PARTS)" .... • .... 
-71 220-0627-00 3 .NUT,PLAIN,HEX.:2-56 X 0.156 INCH,BRS 73743 10002-56-101 
-72 210-0053-00 3 WASHER,LOCK:INTL,0.092 ID X 0.175'"OD,S 83385 ORD BY DESCR 
-73 361 -0226-00 3 .SPACER,SLEEVE:0.11 L X 0.093 ID,BRS NP 80009 361-0226-00 

........... ·(END ATTACHING PARTS) ...... • .. 
-74 342-0684-00 .INSULATOR,PLATE: ELECTRICAL, POL YESTER 80009 342-0684-00 
-75 2 .TRANSISTOR:(SEE A62Q2010,Q3010 REPL) 

· .. • .. • .. • .... (ATTACHING PARTS)' .......... 
-76 211-0014-00 2 .SCREW,MACHINE:4-40 X 0.50 INCH,PNH STL 83385 ORD BY DESCR 
-77 210-0406-00 2 .NUT,PLAIN,HEX.:4-40 X 0.188 INCH,BRS 73743 12161-50 
-78 210-0054-00 2 WASHER,LOCK:SPLlT,0.118 ID X 0.212"OD S 83385 ORD BY DESCR 

............ (END ATTACHING PARTS)' ........ 

-79 342-0420-00 2 .INSULATOR,PLATE:TRANSISTOR,PORCELAIN 80009 342-0420-00 
-80 342-0577-00 2 .INSULATOR,XSTR:PLASTIC 80009 342-0577 -00 
-81 214-3315-00 1 .HT SK,MICROCKT:ALUMINUM,BLACK ANODIZED 80009 214-3315-00 
-82 2 .TERM,TEST POINT:(SEE A62TP5085,5086 REPL) 
-83 136-0252-07 3 .SOCKET,PIN CONN:WIO DIMPLE 22526 75060-012 

22-10 



Replaceable Mechanical Parts-8560/8561/8562 Service 

Fig. & 
Index Tektronix Serial/Model No. Mfr 
No. Part No. Eff Dscont Qty 1 2 3 4 5 Name & Description Code Mfr Part Number 

4-84 .COIL,RF:(SEE A62L2071 REPL) 
· •••••• .. ·····(ATTACHING PARTSr··· .... ••• 

-85 211-0018-00 .SCREW,MACHINE:4-40 X 0.875 PNH,STL 83385 ORD BY DESCR 
-86 210-0586-00 1 .NUT,PL,ASSEM WA:4-40 X 0.25,STL 83385 ORD BY DESCR 
-87 200-0848-00 2 .CAP,INSERT,KNOB:0.765 OD X 0.118 H,BLACK 80009 200-0848-00 

· • .. ········(END ATTACHING PARTS) .. ••• .... 
-88 CKT BOARD ASSY:PS LlNE(SEE A68 REPL) 

··············(ATTACHING PARTS) .. •• .. ••••• 
-89 211-0601-00 4 SCR,ASSEM WSHR:6-32 X 0.312,DOUBLE SEMS 83385 ORO BY DESCR 
-90 211-0012-00 2 SCREW,MACHINE:4-40 X 0.375,PNH STL CD PL 83385 ORO BY DESCR 
-91 211-0002-00 2 SCREW,MACHINE:2-56 X 0.625,RDH,STL POZ 
-92 210-0586-00 2 NUT,PL,ASSEM WA:4-40 X 0.25,STL 83385 ORO BY DESCR 

•••••• .. ····(END ATTACHING PARTSr .... •••• 
.CKT BOARD ASSY INCLUDES: 

-93 .CONN,RCPT,ELEC:(SEE A68P2 REPL) 
-94 .SEMICOND DEVICE:(SEE A68CR2027 REPL) 

.••••••••• .. ··(ATTACHING PARTS) .... ••••••• 
-95 211-0513-00 .SCREW,MACHINE:6-32 X 0.625 INCH,PNH STL 83385 ORO BY DESCR 
-96 210-0457-00 .NUT,PL,ASSEM WA:6-32 X 0.312,STL CD PL 83385 ORO BY DESCR 

.. ··········(END ATTACHING PARTS) .. •• .. ••• 
-97 342-0577-00 .INSULATOR,XSTR:PLASTIC 80009 342-0577 -00 
-98 214-3258-00 1 .HEAT SINK,XSTR:ALUMINUM 80009 214-3258-00 
-99 344-0326-00 2 .CLlP,ELECTRICAL:FUSE,BRASS 75915 102071 
-100 204-0906-00 .BODY,FUSE HLDR:3AG AND 5 X 20 MM FUSES OOOJL FAU 031.3573 
-101 334-4452-00 .MARKER,IDENT:0.5A,250V,FAST 80009 334-4452-00 
-102 .CONN,RCPT,ELEC:(SEE A68P3 REPL) 
-103 .CONN,RCPT,ELEC:(SEE A68Pl REPL) 
-104 195-9637 -00 .LEAD,ELECTRICAL: 18 AWG,4.5L,5-4 . 80009 195-9637-00 
-105 200-2264-00 CAP.,FUSEHOLDER:3AG FUSES S3629 FEK 031 1666 

(STANDARD ONLY) 
200-2265-00 CAP,FUSEHOLDER:5 X 20MM FUSES S3629 FEK 031.1663 

(OPTIONS Al,A2,A3,A4.A5 ONLY) 
-106 426-1891-00 1 FRAME,CABINET:REAR,10.5 X FULL BACK 80009 426-1891-00 
-107 348-0544-05 4 RTNR,CAB. COVER:CORNER,EARTH BROWN,PC 80009 348-0544-05 

··············(ATTACHING PARTSr······ .... 

-108 213-0908-00 4 SCREW,TPG,TF:8-32 X 0.625 93907 ORD BY DESCR 
•••••••••• .. (END ATTACHING PARTSr···· .... 

-109 CKT BOARD ASSY:(SEE A40 REPL) 
··············(ATTACHING PARTSr .. ••• .. ••• 

-110 214-3106-00 10 HARDWARE KIT:JACK SOCKET 53387 3341-1S 
············(END ATTACHING PARTSr··· .... • 

-111 200-2707 -00 4 · COVER,HOLE: CON NECTOR, POL YCAR BONATE 80009 200-2707-00 
.(8560 ONLY) 

200-2707 -00 6 .COVER,HOLE:CONNECTOR,POLYCARBONATE 80009 200-2707-00 
.(8561 ONLY) 

-112 6 .CONN,RCPT,ELEC:(SEEA40J8011 ,8021 ,8031, 
.8041,8051,8101 REPL) 

4 .CONN,RCPT,ELEC:(SEEA40J8011 ,8021 ,8051, 
.8101 REPL) 

10 .CONN,RCPT,ELEC:(SEEA40J8011 ,8021 ,8031, 
.8041,8051,8061,8071,8081,8101 REPL) 

-113 .CONN,RCPT,ELEC:(SEE A40J8001 REPL) 
334-5231-00 .MARKER,IDENT:MKD 670-8162-XX 80009 334-5231-00 

.(8561 ONLY) 
334-4828-00 .MARKER,IDENT:MKD 670-7307-XX 80009 334-4828-00 

.(8562 ONLY) 
-114 333-1859-00 PANEL,REAR: 80009 333-1859-00 

··············(ATTACHING PARTS) .. ••••••••• 
-115 211-0510-00 10 SCREW,MACHINE:6-32 X 0.375,PNH,STL,CD PL 83385 ORO BY DESCR 
-116 211-0507 -00 5 SCREW,MACHINE:6-32 X 0.312 INCH,PNH STL 83385 ORD BY DESCR 

············(END ATTACHING PARTS) .. ••• .. •• 
-117 SWITCH,ROCKER:(SEE S650 REPL) 

22-11 



Replaceable Mechanical Parts-8560/8561/8562 Service 

Fig. & 
Index Tektronix Serial/Model No. Mfr 
No. Part No. Eft Dscont Qty 1 2 3 4 5 Name & Description Code Mfr Part Number 

4-118 200-2729-00 COVER,PROT: 80009 200-2729-00 
•••••••••• .. ··(ATTACHING PARTS) .. ••••••• .. 

-119 211 -0008-00 SCREW,MACHINE:4-40 X 0.250,PNH,STL,POZ 83385 ORO BY OESCR 
············(ENO ATTACHING PARTS)'···· .... 

-120 334-5268-00 MARKER,IOENT:90-130 VAC,8A FAST 80009 334-5268-00 
(STANDARD ONLY) 

334-5269-00 MARKER,IDENT:180-250 VAC,4A FAST 80009 334-5269-00 
(OPTIONS A 1,A2 A3,A4,A5 ONLY) 

-121 386-4718-00 PLATE,CONN:ALUMINUM 80009 386-4718-00 
••••• .. ·······(ATTACHING PARTS)'·········· 

-122 211-0097-00 2 SCREW,MACHINE:4-40 X 0.312 INCH,PNH STL 83385 ORO BY OESCR 
-123 210-0002-00 2 WASHER,LOCK:EXTERNAL #2 78189 1102-01 

············(ENO ATTACHING PARTS)'· .. •• .. • 
-124 386-4719-00 PLATE,CONN:BLANK,ALUMINUM 80009 386-4719-00 

••••••• .... • .. (ATTACHING PARTS)'·········· 
-125 211-0097-00 4 SCREW,MACHINE:4-40 X 0.312 INCH,PNH STL 83385 ORO BY OESCR 
-126 210-0002-00 4 WASHER,LOCK:EXTERNAL #2 78189 1102-01 

••• .. ·······(ENO ATTACHING PARTS)'· .. ••• .. 
-127 386-5127-00 PLATE,CONN:ALUMINUM 80009 386-5127-00 

··············(ATTACHING PARTS) .. • .. •••••• 
-128 211-0097-00 2 SCREW,MACHINE:4-40 X 0.312 INCH,PNH STL 83385 ORO BY OESCR 
-129 210-0002-00 2 WASHER,LOCK:EXTERNAL #2 78189 1102-01 
-130 210-0586-00 2 NUT,PL,ASSEM WA:4-40 X 0.25,STL 83385 ORO BY OESCR 

.... ········(ENO ATTACHING PARTS)' .. •••• .. 
-131 200-2682-00 COVER,FAN:ALUMINUM 80009 200-2682-00 

··············(ATTACHING PARTS)········ .. • 
-132 211-0507-00 6 SCREW,MACHINE:6-32 X 0.312 INCH,PNH STL 83385 ORO BY OESCR 

············(ENO ATTACHING PARTS)'···· .... 
-133 407-2788-00 BRACKET,FAN:ALUMINUM 80009 407-2788-00 

••••••••• .. ···(ATTACHING PARTS)··········· 
-134 211-0534-00 8 SCR,ASSEM,WSHR:6-32 X 0.312 INCH,PNH STL 83385 ORO BY DESCR 

············(END ATTACHING PARTS)"·· .... • 
-135 FAN,TUBEAXIAL:(SEE B610 REPL) 

··············(ATTACHING PARTS)'·········· 
-136 211-0511-00 4 SCREW,MACHINE:6-32 X 0.500,PNH,STL,CO PL 83385 ORO BY OESCR 
-137 21 0-0457-00 4 NUT,PL,ASSEM WA:6-32 X 0.312,STL CD PL 83385 ORO BY OESCR 

••••• .. • .. ··(ENO ATTACHING PARTS)'···· .... 
-138 351-0724-00 GUIOE,CKT BD:NYLON,5.1L 80009 351-0724-00 

··············(ATTACHING PARTS)'· .. ••••••• 
-139 211-0513-00 SCREW,MACHINE:6-32 X 0.625 INCH,PNH STL 83385 ORO BY OESCR 
-140 211-0643-00 1 SCREW,MACHINE:6-32 X 1.0,RDH,NYL,SLOT 83385 ORO BY OESCR 
-141 210-0457 -00 2 NUT,PL,ASSEM WA:6-32 X 0.312,STL CD PL 83385 ORO BY OESCR 

•• .. ········(ENO ATTACHING PARTS)'··· .. • .. 

22-12 



Fig. & 
Index Tektronix Serial/Model No. Mfr 
No. Part No. Eff Dscont Qty 1 2 3 4 5 Name & Description Code Mfr Part Number 

STANDARD ACCESSORIES 

003-1313-00 1 SCREWDRIVER: 80009 003-1313-00 
016-0367-00 3 BDR,LOOSE-LEAF:2.0 CAP RING,VINYL COVER 80009 016-0367-00 
016-0370-00 7 DIV,LOOSE LEAF:FLEXIBLE DISK PKT,VINYL OOOAC OBD 
062-5840-03 SOFTWARE PKG:8560 DIAGNOSTIC,VER 1.3 80009 062-5840-03 
062-5882-06 1 SOFTWARE PKG:OPERATING SYSTEM VERS 2.1 80009 062-5882-06 
070-2552-00 2 CARD,INFO:DISC HANDLING 80009 070-2552-00 
070-3899-00 MANUAL,TECH:INSTALLATION GUIDE 80009 070-3899-00 
070-3940-00 MANUAL, TECH: USERS 80009 070-3940-00 
070-3941-00 MANUAL,TECH:REFERENCE 80009 070-3941-00 
070-3942-00 CARD,INFO:REFERENCE 80009 070-3942-00 
070-4656-00 MANUAL,TECH:SOFTWARE MAINT 80009 070-4656-00 
070-4730-00 MANUAL,TECH:USERS,8560 SERIES 80009 070-4730-00 
070-5047-00 MANUAL SET,TECH:SYSTEM MANAGERS PKG 80009 070-5047-00 
070-5049-00 MANUAL,TECH:INSTALLATION,8560 SERIES 80009 070-5049-00 
070-5050-00 MANUAL,TECH:OPERATORS,8560 SERIES 80009 070-5050-00 
070-5094-00 MANUAL,TECH:INSTALLATION,8561 HARD DISK 80009 070-5094-00 

(8560F09 ONLY) 
070-5095-00 MANUAL,TECH:INSTALLATION,8561 LSI 11/73 80009 070-5095-00 

(8560F10 ONLY) 
119-1182-00 FLOPPY DISKETTE:DOUBLE SIDED 80009 119-1182-00 

5-1 161-0066-00 CABLE ASSY,PWR,:3,18 AWG,115V,98.0 L T1372 ORO BY DESCR 
-2 161-0066-09 CABLE ASSY,PWR:3,0.75MM SQ,220V,96.0 L S3109 ORO BY DESCR 

(EUROPEAN-OPTION A1) 
-3 161-0066-10 CABLE ASSY,PWR:3,0.75MM SQ,240V,96.0 L S3109 ORO BY DESCR 

(UNITED KINGDOM-OPTION A2) 
-4 161-0066-11 CABLE ASSY,PWR:3,0.75MM,240V,96.0L S3109 1600 

(AUSTRALIAN-OPTION AS) 
-5 161-0066-12 CABLE ASSY,PWR:3,18 AWG,240V,96.0 L T1105 ORO BY DESCR 

(NORTH AMERICAN-OPTION A4) 
-6 161-0154-00 CABLE ASSY,PWR:3,0.75MM SQ,240V,6A,2.5M L OOOJA A25SW 

(SWITZERLAND-OPTION A5) 
334-5504-00 MARKER,IDENT:MKD CAUTION 80009 334-5504-00 

OPTIONAL ACCESSORIES 

070-4729-00 MANUAL,TECH:REF,8561/8560 SERIES 80009 070-4729-00 
070-4759-00 MANUAL,TECH:SERVICE 80009 070-4759-00 

8560/8561/8562 SERVICE 



MANUAL CHANGE INFORMATION 

At Tektronix, we continually strive to keep up with latest electronic developments 
by adding circuit and component improvements to our instruments as soon as they 
are developed and tested. 

Sometimes, due to printing and shipping requirements, we can't get these 
changes immediately into printed manuals. Hence, your manual may contain new 
change information on following pages. 

A single change may affect several sections. Since the change information sheets 
are carried in the manual until all changes are permanently entered, some 
duplication may occur. If no such change pages appear following this page, your 
manual is correct as printed. 



Tektronix® MANUAL CHANGE INFORMATION 
COMMITTEOTOEXCEli.ENCE Date: February 1, 1985 Change Reference: --.:C:...=2!-:./2::..:8=5 __ _ 

Product: 8560/61/62 MUSDU Service Manual Part No.: .---\0.u.7...l.l0.=.:-4:u7....>J5CoLQ=-O..l.l.OL...-_ 

DESCRIPTION Product Group 61 

The 512K Memory Board is now standard on 8560 Multi-User Software 
Deve 1 opment Units. (Mod # MOP 937). 

CHANGE INSTRUCTIONS 

Throughout this manual, change all references to the 256K Memory Board 
as standard configuration for the 8560 MUSDU, to read 512K Memory Board 
as standard. 

000·2775-00D 



MANUAL CHANGE INFORMATION 
COMMITTED TO EXCELLENCE Date: Apri 1 9, 1985 Change Reference: _C_3:-/_48_5 ___ _ 

Product: ----.::c8-=--5 6.::...:0,,-,-/--::6--=1.!.-/ -=-6 2=-.;..M.:...:U,-=-S-=.D..::..U _S.::...:e::..:.r-=.v---,-i -=-c.=...e ________ Manual Part No.: --=0,-,--7..::..0_-4:....:.7-=5c=.9_-=-00,,--_ 

DESCRIPTION Product Group 61 

Manual Revision Status: 

1. Several editions of this manual may exist. Before entering this chanqe, 
be sure that replacement change information relates to information in 
your manual. 

2. This change affects editions of the manual dated: 

First Printing MAR 1984 

CHANGE INSTRUCTIONS: 

1. To ensure that information is incorporated in the proper sequence, 
enter Manual Change Information beginning with the earliest changes. 

2. To implement this change: 

a. Remove old pages: 3-17/3-18 

b. Insert new pages: 3-17/3-18 

3. You may wish to retain this Manual Change Information Sheet at the back 
of your manual as a record of the change. 

000-2775-000 



Operating Information-8560/8561/8562 Service 

REV APR 1985 

W7061oC::}. ;;071 
W7063-c:::Jo- P7072 
W7065~ .... 
W70670C::)0 
W7069~P70h 
W8062~ 

... 
• P7111 

Fig. 3-11. 256K Memory Board jumper/strap locations. 

W7061oC::}. h071 
W7063-c:::Jo- P7072 
W7065 -c:::Jo- ... • 
W7067 oC::)o 

W7069~P70h 
W8062~ 

... 
• P7111 

Fig. 3-12. 512K Memory Board jumper/strap locations. 

Circuit Board Configurations 

I 
• 

P5173 

P7161 .... 
-P7171 

4759-10A 

P7161 ... 
:"P7171 

4759-11 B 

3-17 



Circuit Board Configurations 

Miscellaneous Straps 

Table 3-10 lists the memory board miscellaneous jumpers. 
P7072 seleyts the size of the I/O space, and P5173 config­
ures the board either as the upper or the lower' memory 
bank. All other memory board jumpers are used for trouble­
shooting, to disable signals such as the input data, clock, 
refresh and others. 

Table 3-10 
Memory Board Miscellaneous Jumpers 

Number Function 

P7072 Sets I/O space 

P5173 Configures the board as either the up-
per or lower 256K-word bank 

P7111 Parity enable 

P7073 Read enable 

P7171 Disables clock signal 

P7161 Refresh enable 

P5081 , P5091 , Parity/RAM exchange 
P5101, P5111 
.. 

Address Decoding for Memory Select 
Upgrades 

Table 3-11 shows the positions of the various jumpers and 
straps involved in address decoding (address lines A 19, A20 
and A21) for the possible memory-select optional upgrades. 

Table 3·11 
Memory Address Selection Jumpers/Straps 

Straps 

- §: ,... 
M -- II) ,... ,... Q) N ,... ,... co co co co co co ,... ,... 

0 0 0 0 0 0 Address Lines 0 0 ,... ,... ,... ,... ,... co ,... ,... :: :: :: :: :: :: A21 A20 A19 a. a. 

1B Ob 0 0 0 0 0 0 0 0 0 
0 1 0 0 0 0 0 0 0 0 1 
0 0 1 0 0 0 0 0 0 1 0 
0 0 0 1 0 0 0 0 0 1 1 
0 0 0 0 1 0 0 0 0 0 
0 0 0 0 0 1 0 0 0 1 
0 0 0 0 0 0 1 0 0 
0 0 0 0 0 0 0 

a a "1" denotes a strap in the lower position. 

b a "0" denotes a strap in the upper position. 

3-18 

Operating Information-8560/8561/8562 Service 

Data and Parity Swapping 

Table 3-12 lists the straps by which the low-byte parity-bit 
memory may be swapped with bit 0 memory, and the 
high-byte parity-bit memory may be swapped with bit 8 
memory. Parity may therefore be read as data, allowing all 
memory chips on the board to be tested. 

Table 3·12 
Data and Parity Interchange Test Jumpers 

Jumper 
No. Name Signal Function Default 

P5081 AM-AI DNO(H) Swaps DTOH IN 
AO-AK DNLP(H) and DNLPH OUT 
AN-AJ DNO(H) signals J6078 OUT 
AP-AL DNLP(H) IN 

P5091 AE-AA DTO(H) Swaps DTOH IN 
AG-AC DTLP(H) and DTLPH OUT 
AF-AB DTO(H) signals J5077 OUT 
AH-AD DTLP(H) IN 

P5101 AU-AQ DN8(H) Swaps DN8H IN 
AW-AS DNHP(H) and DNHPH OUT 
AV-AR DN8(H) signals J5091 OUT 
AX-AT DNHP(H) IN 

P5111 BE-BA DT8(H) Swaps DT8H IN 
BG-BC DTHP(H) and DTHPH OUT 
BF-BB DT8(H) signals J5108 OUT 
BH-BD DTHP(H) OUT 

The system memory in the 8560 MUSDU consists of one or 
two dynamic RAM boards. Anyone, or combination of any 
two, of the 256K-byte and 512K-byte Memory Board(s) may 
be used. 

Memory Bank Selection 

If only one memory board is installed, the board must be 
assigned to control the low bank of memory addresses. 
Jumper P7071(1) must be in the A-B position, jumper 
P7071 (2) must be in the D-F position, and jumper P5073 
(256K memory board only) must be in the W-X position. 
Refer to Fig. 3-13 for low-bank configuration of the 256K 
Memory Board. Refer to Fig. 3-14 for low-bank configura­
tion of the 512K Memory Board (one or two 512K Memory 
Boards installed). Refer to Fig. 3-15 for low-bank configura­
tion of the 512K Memory Board (256K Memory Board and 
512K Memory Board installed.) 

If two memory boards are used, one board must be config­
ured as the low bank board. The second board must be 
configured as the high bank board. Refer to Fig. 3-13 for 



MANUAL CHANGE INFORMATION 
COMMITTED TO EXCELLENCE Date: June 13, 1985 Change Reference: ..:;;C..:.4!-/6~8;;..:5:.....-__ _ 

Product: ~85>!..16.uQu..I..loI.8"""56!ot..-1!o.Ll-",8:>o<.5><.J62 .......... M ... U",,,"S...,DU........"S.,.e ...... r.J!..v1ow· c ..... e~ _____ Manual Part No.: 070-4759-00 

DESCRIPTION Product Group 61 

CHANGE INSTRUCTIONS 

On Schematic ~, MSC CPU, add delay line as indicated in partial 

schematic below: 

U2060B 

0: INIT(H) 
74LS04 

3 24 

4 

0 INTO(H) 45 
, 

~ 
INT1(H) 44 

0 INT2(H) 42 

DIAGS(L) 

0 
+5V 

14 Part No. 7 
119-1407..00 

0 WAITQ8US(L) 11 4 

U1020D U1020B 
13,.--.. 74FOO 

4 ~ 74FOO 
49 '51 \. 

0 SCSIWAIT(L) 1"2':J "-
./ 11 

~ 6 

0 DIAGS(H) 

U4155A 
1 74LS32 

0 TMRINO(H) 20 
2 

/3 

0- FOCDRQ(H) 18 

4Y 
DMARQ(H) 19 

21 

000-2775-00D 


